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1 General information

1.1 Product description from supplier

Test item : Drive recorder
Manufacturer : ZHUHAI DYNAMIC ELECTRONIC CO.,LTD.
Address : Floor 6, New Workshop, No.6, Lvyuan Road,

Nanping Science and Technology Industrial Park, Zhuhai City,
Guangdong Province, China

Model : EDR-22GK-A

Family Model : EDR-22GK-B, EDR-22G

FCCID : 2BDMMEDR22GKGFC

IC : 31660-EDR22GKGFC

Serial number : 22GK-A4 (EDR-22GK-A, for conducted test)

Al (EDR-22GK-A, for radiated test)
B17 (EDR-22GK-B, for radiated test)
: 21 (EDR-22G, for radiated test)

Hardware version : EDR-22GK&22G _V4.0.1
Software version : EDR-22GK _V9.0.5 / EDR-22G_V9.0.5
Operating frequency : 2412 - 2462 MHz (IEEE 802.11b/g/n_HT20)
2422 - 2452 MHz (IEEE 802.11n_HT40)
Modulation : DSSS-CCK/DQPSK/DBPSK (11b)
OFDM-64QAM/16QAM/QPSK/BPSK (11g/n)
Antenna type : FPC PCBA
Antenna gain : 0.5 dBi
Rated RF output power :8.5dBm (11b)
12.5 dBm (11g)
14.0 dBm (11n)
Receipt date of EUT : 20 Dec. 2023 (22GK-A4)

04 Sep. 2024 (A1, B17 and 21)

Nominal power source voltages : DC 12V
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1.2 Test(s) performed/ Summary of test result

Test specification(s) : FCC CFR 47 Part 15 Subpart C (29 Sep. 2023)
RSS-247 Issue 3

Test method(s) : ANSI C63.10: 2013

Test(s) started : 11 Jan. 2024

Test(s) completed : 19 Sep. 2024

Summary of test result : Complied

Note: The above judgment is only based on the measurement data and it does not include the measurement uncertainty.
Accordingly, the statement below is applied to the test result.
The EUT complies with the limit required in the standard in case that the margin is not less than the measurement
uncertainty in the Laboratory.

Compliance of the EUT is more probable than non-compliance is case that the margin is less than the measurement
uncertainty in the Laboratory.

Test engineer

N. Inokawa
C&P Connectivity Wireless RF Lab

Reviewer

T. Takei
Manager, C&P Connectivity Wireless

This document is issued by the Company subject to its General Conditions of Service accessible at https://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction
issues defined therein. Unless otherwise stated the results shown in this Test Report refer only for the tested sample(s). Any holder of this document is advised that information contained hereon reflects the Company's findings at
the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of
this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Z BRI FIT | https://www.sgs.com/en/Terms—and-Conditions.aspx "CATFN alfEZe - — AT BI 2 —RAISAFICHIL TRITSIVE T, £HOICHIRLS IV TOD IR A ) NS AEFS - 4 H
DI K O FEEEEO I A 22 SRS, IZRFICBIFROZRURY | 200 sl Bt SRS 7o UL, R L oY T D BB L £, ZOEFEAEROBERLIANIIT, Wtk oo i
DFF A EfFH T LSS D L2 AT ET, ZORBEAE B MR CLTE, 4, XS AT HILFTEIETHY, BRE U UTEN TR CHI LRV ET,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 50 1780 7880 f +81(0) 45 592 7506 URL: https://www.sgsgroup.jp

Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 07 Jan. 2025
Report No.: WE230825CB1-12
Model: EDR-22GK-A,
EDR-22GK-B, EDR-22G
Page 5 of 84

1.3 Test facility

The Federal Communications Commission has reviewed the technical characteristics of the test facilities at
SGS Japan Inc., located in 3-5-23, Kitayamata, Tsuzuki-ku, Yokohama, 224-0021, Japan, and

has found these test facilities to be in compliance with the requirements of 47 CFR Part 15, section 2.948.
The description of the test facilities has been filed under registration number JP5227 at the Office of the
Federal Communications Commission. The facility has been added to the list of laboratories performing
these test services for the public on a fee basis.

The list of all public test facilities is available on the Internet at https://www.fcc.gov.

Registered by Innovation, Science and Economic Development Canada (ISED):
The registered CAB identifier is JP0009.

Accredited by American Association for Laboratory Accreditation (A2LA) for the emission tests
stated in the scope of the certificate under Certificate Number 7080.01

This report must not be used by the client to claim product certification, approval, or endorsement by
A2LA, NIST, or any agency of the U.S. Government.

1.4 Measurement uncertainty

The treatment of uncertainty is based on the general matters on the definition of uncertainty in “Guide to the
expression of uncertainty in measurement (GUM)” published by ISO. The Lab’s uncertainty is determined by
referring ETSI TR 100 028-1 V1.4.1.

The uncertainty of the measurement result in the level of confidence of approximately 95% (k=2) is as follows;

AC Conducted emission :£+3.3dB (150 kHz - 30 MHz)

Radiated emission :£5.1dB (9 kHz - 30 MHz)
:£5.0dB (30 MHz - 1000 MHz)
:£4.2dB (1 GHz - 6 GHz)
:+4.3 dB (6 GHz - 18 GHz)
:+£4.4dB (18 GHz - 26 GHz)
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1.5 Summary of test results
Requirement Section Section Result Section in
q in FCC in RSS-247 this report
. . 6.7 .
0,
Occupied Bandwidth (99%) 2.1049 (RSS-Gen) Complied 2.1
6 dB Bandwidth 15.247 (a)(2) 5.2 (a) Complied 22
Maximum Conducted Output Power 15.247 (b)(3) 5.4 (d) Complied 2.3
Power Spectral Density 15.247 (e) 5.2 (b) Complied 2.4
Conducted Spurious Emissions 15.247(d) 5.5 Complied 2.5
. . . 15.247(d)/15.205(b) 8.9/8.10 .
Transmitter Radiated Emissions 15.209 (RSS-Gen) Complied 2.6
. . 8.8 Not
AC power line conducted emissions 15.207 (RSS-Gen) Applicable® 2.7
. 6.8 .
Antenna requirement 15.203 (RSS-Gen) Complied 2.8

Not Applicable*: EUT operates on battery power only.
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1.6 Setup of equipment under test (EUT)
1.6.1 Test configuration of EUT
Equipment(s) under test
No. Item Manufacture Model No. Serial No.
1-1 Main control unit ZHUHAI DYNAMIC ELECTRONIC CO.LTD. | EDR-22GK Al
1-2 Main control unit ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. | EDR-22GK B17
1-3 Main control unit ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. EDR-22G 21
1-4 Main control unit ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. | EDR-22GK | 22GK-A4
Accessories, Support equipment(s)
No. Item Manufacture Model No. Serial No.
2-1 | Camera unit, front | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647F-A Al
2-2 | Camera unit, front | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647F-B B17
2-3 | Camera unit, front | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647F 21
2-4 | Camera unit, front | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647F-A 22GK-A4
3-1 Camera unit, rear ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647R-A Al
3-2 Camera unit, rear ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647R-B B17
3-3 Camera unit, rear ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647R 21
3-4 Camera unit, rear ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. 647R-A 22GK-A4
4-1 | SW & indicator unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. SW4731-A Al
4-2 | SW & indicator unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. SW4731-B B17
4-3 | SW & indicator unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. SW4731 21
4-4 | SW & indicator unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. SW4731-A | 22GK-A4
5-1 GPS/GNSS unit ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. | GPS4731-A Al
5-2 GPS/GNSS unit ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. | GPS4731-B B17
5-3 GPS/GNSS unit ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. GPS4731 21
5-4 GPS/GNSS unit ZHUHAI DYNAMIC ELECTRONIC CO.,.LTD. | GPS4731-A | 22GK-A4
6-1 Power supply unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. PS4731-A Al
6-2 | Power supply unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. PS4731-B B17
6-3 | Power supply unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. PS4731 21
6-4 | Power supply unit | ZHUHAI DYNAMIC ELECTRONIC CO.,LTD. PS4731-A 22GK-A4
7 USBto TTL DONG GUAN DESHIDE TECHNOLOGY CO, SH-U09C5 | BO7WXD
adapter LTD SVB
8 PC Toshiba R63/B ZG018{ 1213
9 AC adapter Toshiba PA5177U- G71C000
1ACA GX210
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Connected cable(s)
Cable Ferrite Length
No. Item From To Shielded Core [n?]
A Signal cable 1-1/1-4 2-1/2-4 Yes Yes 2.2
B Signal cable 1-1/1-4 3-1/3-4 Yes Yes 1.6
C Signal cable 1-1/1-4 4-1/4-4 Yes No 2.2
D Signal cable 1-1/1-4 5-1/5-4 Yes No 2.1
E DC cable 1-1/1-2/1-4 6-1/6-2/6-4 Yes No 0.6
F DC cable 6-1/6-2/6-3/ DC No No 0.6
6-4
G Signal cable 1-2 2-2 Yes Yes 0.7
H Signal cable 1-2 3-2 Yes Yes 2.5
I Signal cable 1-2 4-2 Yes No 1.3
J Signal cable 1-2 5-2 Yes No 0.6
K Signal cable 1-3 2-3 Yes Yes 2.0
L Signal cable 1-3 33 Yes Yes 1.5
M Signal cable 1-3 4-3 Yes No 2.0
N Signal cable 1-3 5-3 Yes No 2.0
O DC cable 1-3 6-3 Yes No 0.7
P Signal cable 1-4 7 Yes No 0.2
Q DC cable 8 9 No No 1.7
R AC cable 9 AC No No 1.0

Test software
SecureCRT Version 9.4.3 with the commands provided by the manufacturer to achieve the following test
modes;

- EUT is in transmission mode of IEEE802.11b (with 97 % duty cycle)
- EUT is in transmission mode of IEEE802.11g (with 97 % duty cycle)
- EUT is in transmission mode of IEEE802.11n_HT?20 (with 97 % duty cycle)
- EUT is in transmission mode of IEEE802.11n_HT40 (with 96 % duty cycle)

No specific commands are provided for transmitter power settings. The default transmitter power settings were
used for all test modes.
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1.6.2 Setup diagram of tested system

[Configuration 1 / EDR-22GK-A]

[Configuration 2 / EDR-22GK-B]
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[Configuration 3 / EDR-22G]

[Configuration 4 / EDR-22GK-A]
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Pre-scan was performed to determine the worst-case modulation/data rate settings for a given IEEE802.11

operating mode.

The following table is the list of the test modes shown in this test report.

Test items Mode Data rate or Channel
MCS
6dB/99% Bandwidth, 11b 1 Mbps 1/6/11
Maximum output power, g 6 Mbps 1/6/11
Power spectrum density, 11n HT20 MCS0 1/6/11
Conducted spurious emissions, 11n HT40 MCSO0 3/6/9
Radiated emissions

Radiated emissions, Restricted band edge 11b 1 Mbps 1/11

11g 6 Mbps 1/11

11n HT20 MCS0 1/11

11n HT40 MCS0 3/9

For EDR-22GK-A shown in Configuration 1 and Configuration 4, the above test items were fully tested and

the results are presented in this test report.

According to the applicant's declaration, EDR-22GK-A, EDR-22GK-B and EDR-22G use the same Wi-Fi
module (model; BL-R8199MET1). Radiated emission tests were then performed on EDR-22GK-B shown in
Configuration 2 and EDR-22G shown in Configuration 3, and the results are presented in this test report.

1.7 Equipment modifications

No modifications have been made to the equipment in order to achieve compliance with the applicable

standards described in clause 1.2.

1.8 Deviation from the standard

No deviations from the standards described in clause 1.2.
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2 Test procedure and test data

2.1 Occupied Bandwidth (99%)

Test setup
The test setup is shown below. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 6.9.3
-RBW : 1to5 % of OBW - VBW >3 x RBW
-Span: OBWx 1.5t0 5 - Trace : Max hold

Limitation
There are no limitations.
The measurement value is used for the emission designator.

Test equipment used (refer to List of utilized test equipment)

[ TRo6 [ cL3t [ ams [ - |
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Test results

Test configuration: Configuration 4

Mode Transmission chupied
Frequency [MHz] Bandwidth [kHz]

11b 2412 15385
2437 15385

2462 15385

llg 2412 17500
2437 17500

2462 17436

11n_HT20 2412 18462
2437 18526

2462 18590

11n_HT40 2422 36538
2437 36154

2452 36154

[Chart]

Operating condition: Tx 2422MHz 11n_HT40

® *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 4.98 dBm

Ref 30 dBm *Att 30 dB SWT 2.5 ms 2.434307692 GHz
30 OBW §6.5384 MHz
Temp
| oo den|iENM
2 GHz
Temp |2
=3 ],

/

R

—-40

—-50

—-60

=70

Center 2.422 GHz 8 MHz/ Span 80 MHz
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2.2 6dB Bandwidth

Test setup
The test setup is shown below. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 11.8
-RBW : 100 kHz - VBW: 300 kHz
- Detector : Peak - Trace : Max hold

Applicable rule and limitation
FCC 15.247 (a)(2)
RSS-2475.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

Test equipment used (refer to List of utilized test equipment)

[ TRos [ cL3t [ ams | - |

Test results - Complied with requirement
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Transmission 6dB Bandwidth
Mode Frequency [MHz] [kHz] Result

11b 2412 8269 Pass
2437 8000 Pass

2462 8256 Pass

11g 2412 16346 Pass
2437 16462 Pass

2462 16462 Pass

11n HT20 2412 17308 Pass
2437 17551 Pass

2462 17679 Pass

11n_HT40 2422 36538 Pass
2437 35385 Pass

2452 35385 Pass

[Chart]

Operating condition: Tx 2412MHz 11b

® *RBW 100 kHz
VBW 300 kHz

Ref 30 dBm *Att 30 dB SWT 15 ms
30 Markd [T
-20
== |, B

ppt g,

PS

AC

F-50
~-60
-70
Center 2.437 GHz 4 MHz/ Span 40 MHz
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2.3 Maximum Conducted Output Power and equivalent isotropically radiated
power (e.L.r.p.)

Test setup
The test setup is shown below. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
For peak power measurements, spectrum analyzer is set as below according to ANSI C63.10 clause 11.9.1.2
-RBW = 1MHz - VBW >3 x RBW
- Span > 1.5 x DTS bandwidth - Detector : Peak
- Trace : Max hold
Use the instrument’s band/channel power measurement function with the band limits set equal to the DTS

bandwidth edges.

For average power measurements, spectrum analyzer is set as below according to ANSI C63.10 clause 11.9.2.2
- RBW: 1% to 5% of OBW - VBW >3 x RBW
- Span: more than 1.5 times of OBW - Number of points in sweep > [2 % span / RBW]
- Detecter: RMS - Trace : average at least 100 traces

Compute power by integrating the spectrum across the OBW of the signal using the instrument’s band power
measurement function with band limits set equal to the OBW band edges.

Add [10 log (1 /D)], where D is the duty cycle, to the measured power to compute the average power during the
actual transmission times.

Applicable rule and limitation
FCC 15.247 (b)(3)
RSS-247 5.4 (d)

For systems using digital modulation in the 2400-2483.5 MHz band: 1 Watt (30 dBm).
The e.i.r.p. shall not exceed 4 W (36 dBm).

Test equipment used (refer to List of utilized test equipment)

[ TRo6 | cL31 | AT38 | - |

Test results - Complied with requirement
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Test Data

Maximum peak output power and e.i.r.p.(calculated)

Test configuration: Configuration 4

Transmission Output Power Antenna e.l.r.p. [dBm
Ui Frequency [MHz] I[)dBm] gain [dBi] Pl ] b
11b 2412 9.23 0.5 9.73 Pass
2437 9.44 0.5 9.94 Pass
2462 9.91 0.5 10.41 Pass
l1g 2412 18.52 0.5 19.02 Pass
2437 18.92 0.5 19.42 Pass
2462 19.20 0.5 19.70 Pass
11n_HT20 2412 19.23 0.5 19.73 Pass
2437 19.52 0.5 20.02 Pass
2462 19.81 0.5 20.31 Pass
11n_HT40 2422 18.74 0.5 19.24 Pass
2437 18.92 0.5 19.42 Pass
2452 19.03 0.5 19.53 Pass

[Chart]

Operating condition: Tx 2462MHz 11n_HT20

Tested Date: 11 Jan. 2024 Temperature: 21 degC
Humidity: 25% Atmos. Press: 1010 hPa
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Maximum conducted (average) output power

Test configuration: Configuration 4

Transmission Output Power 10log (1/D Output Power
§lode Frequency [MHz] (Reatging)[dBm] e : (Retslzllt)[dBm] Result

11b 2412 7.21 0.12 7.33 Pass
2437 7.51 0.12 7.63 Pass

2462 7.93 0.12 8.05 Pass

11g 2412 11.53 0.14 11.67 Pass
2437 12.20 0.14 12.34 Pass

2462 12.24 0.14 12.38 Pass

11n_HT20 2412 12.12 0.13 12.25 Pass
2437 12.43 0.13 12.56 Pass

2462 12.10 0.13 12.23 Pass

11n_HT40 2422 12.35 0.18 12.53 Pass
2437 11.95 0.18 12.13 Pass

2452 11.97 0.18 12.15 Pass

[Chart]

Operating condition: Tx 2437MHz 11n_HT20

Tested Date: 11 Jan. 2024 Temperature: 21 degC
Humidity: 25% Atmos. Press: 1010 hPa
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2.4 Power Spectral Density

Test setup
The test setup is shown below. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 11.10.2
- RBW: 3kHz < RBW < 100 kHz. - VBW >3 x RBW
- Span> 1.5 x 6dB BW - Detecter: Peak
- Trace : Max hold

Applicable rule and limitation
FCC 15.247 (e)
RSS-247 5.2 (b)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous
transmission.

Test equipment used (refer to List of utilized test equipment)

[ TRO6 [ cr3t [ ams | - |

Test results - Complied with requirement
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Test Data
Test configuration: Configuration 4
Transmission Power Sp cctral
Mode Frequency [MHz] Density Result
[dBm/3kHz]

11b 2412 -8.70 Pass

2437 -7.65 Pass

2462 -7.64 Pass

11g 2412 -13.29 Pass

2437 -12.47 Pass

2462 -12.20 Pass

11n_HT20 2412 -12.63 Pass

2437 -11.66 Pass

2462 -12.59 Pass

11n_HT40 2422 -15.07 Pass

2437 -14.59 Pass

2452 -13.68 Pass

[Chart]
Operating condition: Tx 2462MHz 11b
*RBW 3 kHz Marker 1 [Tl ]
L 1o [ 2 |
* 0

Center 2.462 GHz 4 MHz/ Span 40 MHz
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Tested Date: 11 Jan. 2024 Temperature: 21 degC
Humidity: 25 % Atmos. Press: 1010 hPa
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2.5 Conducted Spurious Emissions

Test setup
The test setup is shown below. The antenna port of EUT was connected to the spectrum analyzer.

EUT | Antenna Port Spectrum
Analyzer

Test procedure
Spectrum analyzer is set as below according to ANSI C63.10 clause 11.11

-RBW : 100 kHz - VBW : 300 kHz
- Detector : Peak - Trace : Max hold
Limitation
FCC 15.247 (d)
RSS-247 5.5

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or

digitally modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits.

Test equipment used (refer to List of utilized test equipment)

[ TRo6 | cCL31 | AT33 | - |

Test results - Complied with requirement
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Test Data

Test configuration: Configuration 4

Operating mode: Tx 2412MHz 11b

Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
2400.00 -45.17 -0.58 -20.58
Note: All other emissions have more than 20 dB margin.
Operating mode: Tx 2437MHz 11b
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2462MHz 11b
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]
2483.50 -45.91 0.47 -19.53
2491.09 -41.67 0.47 -19.53
Note: All other emissions have more than 20 dB margin.
Operating mode: Tx 2412MHz 11g
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
2398.76 -42.50 2.06 -17.94
2400.00 -40.79 2.06 -17.94
Note: All other emissions have more than 20 dB margin.
Operating mode: Tx 2437MHz 11g
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]
Note: All other emissions have more than 20 dB margin.
Operating mode.: Tx 2462MHz 11g
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
2483.50 -42.97 2.27 -17.73
2483.51 -42.03 2.27 -17.73
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Note: All other emissions have more than 20 dB margin.
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Operating mode: Tx 2412MHz 11n HT20
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Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
2398.57 -41.44 2.28 -17.72
2400.00 -39.08 2.28 -17.72
Note: All other emissions have more than 20 dB margin.
Operating mode: Tx 2437MHz 11n HT20
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2462MHz 11n HT20
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
2483.50 -39.03 3.18 -16.82
2483.53 -36.58 3.18 -16.82
Note: All other emissions have more than 20 dB margin.
Operating mode: Tx 2422MHz 11n HT40
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]
2399.98 -38.83 0.12 -19.88
2400.00 -40.82 0.12 -19.88
Note: All other emissions have more than 20 dB margin.
Operating mode: Tx 2437MHz 11n HT40
Frequency Spurious level Carrier level 20dB below
[MHz] [dBm] [dBm] [dBm]
Note: All emissions have more than 20 dB margin.
Operating mode: Tx 2452MHz 11n HT40
Frequency Spurious level Carrier level 20dB below
[MHZz] [dBm] [dBm] [dBm]
2389.47 -42.37 -0.01 -20.01
2483.50 -40.20 -0.01 -20.01
2484.00 -36.88 -0.01 -20.01
2484.63 -36.97 -0.01 -20.01
2514.53 -41.15 -0.01 -20.01

Note: All other emissions have more than 20 dB margin.
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[Chart] Tx 2452MHz 11n_HT40
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[Band edge]
Tx 2402MHz 2Mbps Tx 2452MHz 11n_HT40
: e I o
‘71 8 . ‘71

Tested Date: 12 Jan. 2024 Temperature: 21 degC
Humidity: 27 % Atmos. Press: 1005 hPa
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2.6 Radiated emissions (for restricted frequency band)

Test setup
Test setup was implemented according to the method of ANSI C63.10 clause 6 .

Test procedure
Measurement procedures were implemented according to the method of ANSI C63.10 clauses 6.
The test receiver is set as below

[9 - 150 kHz]
RBW: 200 Hz, Detector: QP

[150 kHz - 30 MHz]
RBW: 9 kHz, Detector: QP

[30 - 1000 MHz]
RBW: 120 kHz, Detector: QP

[above 1000 MHZz]
RBW: 1 MHz, Detector: Ave/PK

Applicable rule and limitation
RSS-Gen 8.10
FCC 15.205 restricted bands of operation
Except as shown in paragraph 15.205 (d) of this section, only spurious emissions are permitted in any of
the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 -410 45-5.15
0.490-0.510 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 -4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
4.20725 - 4.20775 73 -74.6 1645.5 - 1646.5 93-9.5
6.215-6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6 -24.0
12.29 - 12.293 167.72 -173.2 3332 -3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -3354 3600 - 4400 38.6 -

The field strength of emissions appearing within these frequency bands shall not exceed the limits shown in
FCC 15.209. At frequencies equal to or less than 1000 MHz, compliance with the limits in FCC 15.209
shall be demonstrated using measurement instrumentation employing a CISPR quasi-peak detector. Above
1000 MHz, compliance with the emission limits in Section 15.209 shall be demonstrated based on the
average value of the measured emissions.
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Frequency Field Strength Measurement Field Strength
[MHz] [WV/m] Distance [m] [dBuV/m]
30— 88 100 3 40.0
88 216 150 3 43.5

216 — 960 200 3 46.0

Above 960 500 3 53.9

In the emission table above, the tighter limit applies at the band edges.
The emission limits shown in the above table are based on measurements employing a quasi-peak detector.

Test results - Complied with requirement

Test equipment used (refer to List of utilized test equipment)

ACO1 CL11 TRO6 PR21 BAO7 CL38 CL39 PR12
DHO06 LP06 CL31 BRF12 HPFI11 LPF1 AT17 AT33
SHO1 SHO5 - - - - - -

Test software used
EMI1 Ver. 6.1

Calculation method
The Correction Factor and Result are calculated as followings.

Correction Factor [dB/m] = Ant. Factor [dB/m] + Loss [dB] — Gain [dB]
Result [dBuV/m] = Reading [dBuV] + Correction Factor [dB/m]
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Test Data (below 1000MHz)
Test configuration: Configuration 1

Operating mode:  Tx 2412MHz 11b X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 603.524 34.8 18.4 11.9 30.2 34.9 46.0 11.1 Hori.
2 624.003 38.9 18.6 11.9 30.2 39.2 46.0 6.8 Hori.
3 479.995 44.3 17.1 10.8 30.2 42.0 46.0 4.0 Vert.
4 520.218 40.7 17.1 11.1 30.2 38.7 46.0 7.3 Vert.
5 600.235 36.7 18.5 11.9 30.2 36.9 46.0 9.1 Vert.
6 624.010 42.4 18.6 11.9 30.2 42.7 46.0 3.3 Vert.
Operating mode:  Tx 2412MHz 11b Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 480.011 40.7 17.1 10.8 30.2 384 46.0 7.6 Hori.
2 378.583 43.6 15.0 10.2 30.3 38.5 46.0 7.5 Vert.
3 429.309 42.9 16.1 10.5 30.2 39.3 46.0 6.7 Vert.
4 480.005 43.4 17.1 10.8 30.2 41.1 46.0 4.9 Vert.
5 524.942 40.0 17.2 11.2 30.2 38.2 46.0 7.8 Vert.
6 542.497 39.7 18.1 11.3 30.2 38.9 46.0 7.1 Vert.
Operating mode:  Tx 2412MHz 11b Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.011 42.2 16.1 10.5 30.2 38.6 46.0 7.4 Hori.
2 624.008 42.7 18.6 11.9 30.2 43.0 46.0 3.0 Hori.
3 789.873 35.8 19.7 12.5 30.1 37.9 46.0 8.1 Hori.
4 437.976 42.6 16.1 10.6 30.2 39.1 46.0 6.9 Vert.
5 534.576 39.4 17.4 11.2 30.2 37.8 46.0 8.2 Vert.
6 600.441 41.3 18.5 11.9 30.2 41.5 46.0 4.5 Vert.
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Operating mode:  Tx 2437MHz 11b X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.004 43.8 16.1 10.5 30.2 40.2 46.0 5.8 Hori.
2 480.005 41.1 17.1 10.8 30.2 38.8 46.0 7.2 Hori.
3 960.000 359 20.9 13.3 28.8 41.3 46.0 4.7 Hori.
4 431.998 473 16.1 10.5 30.2 43.7 46.0 2.3 Vert.
5 576.000 40.5 18.5 11.6 30.2 40.4 46.0 5.6 Vert.
6 624.008 42.2 18.6 11.9 30.2 42.5 46.0 3.5 Vert.
Operating mode:  Tx 2437MHz 11b Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 527.948 38.3 17.2 11.2 30.2 36.5 46.0 9.5 Hori.
2 431.995 43.2 16.1 10.5 30.2 39.6 46.0 6.4 Vert.
3 455.597 39.8 16.5 10.7 30.2 36.8 46.0 9.2 Vert.
4 480.001 44.6 17.1 10.8 30.2 423 46.0 3.7 Vert.
5 490.448 38.3 17.2 10.9 30.2 36.2 46.0 9.8 Vert.
6 542.678 39.8 18.1 11.3 30.2 39.0 46.0 7.0 Vert.
Operating mode:  Tx 2437MHz 11b Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 480.013 43.9 17.1 10.8 30.2 41.6 46.0 4.4 Hori.
2 575.982 40.0 18.5 11.6 30.2 39.9 46.0 6.1 Hori.
3 602.447 41.1 18.5 11.9 30.2 41.3 46.0 4.7 Hori.
4 786.559 37.2 19.7 12.5 30.1 39.3 46.0 6.7 Hori.
5 576.011 423 18.5 11.6 30.2 42.2 46.0 3.8 Vert.
6 602.865 39.7 18.5 11.9 30.2 39.9 46.0 6.1 Vert.
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Operating mode:  Tx 2462MHz 11b X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 479.992 42.5 17.1 10.8 30.2 40.2 46.0 5.8 Hori.
2 624.001 38.8 18.6 11.9 30.2 39.1 46.0 6.9 Hori.
3 432.003 47.2 16.1 10.5 30.2 43.6 46.0 24 Vert.
4 480.005 45.8 17.1 10.8 30.2 43.5 46.0 2.5 Vert.
5 530.276 39.8 17.3 11.2 30.2 38.1 46.0 7.9 Vert.
6 624.013 43.7 18.6 11.9 30.2 44.0 46.0 2.0 Vert.
Operating mode:  Tx 2462MHz 11b Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.006 46.2 16.1 10.5 30.2 42.6 46.0 34 Vert.
2 437.028 39.9 16.1 10.6 30.2 36.4 46.0 9.6 Vert.
3 460.226 39.9 16.6 10.7 30.2 37.0 46.0 9.0 Vert.
4 480.008 42.0 17.1 10.8 30.2 39.7 46.0 6.3 Vert.
5 547.068 39.5 18.5 11.3 30.2 39.1 46.0 6.9 Vert.
6 576.003 40.4 18.5 11.6 30.2 40.3 46.0 5.7 Vert.
Operating mode:  Tx 2462MHz 11b Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 479.990 43.0 17.1 10.8 30.2 40.7 46.0 5.3 Hori.
2 602.631 41.4 18.5 11.9 30.2 41.6 46.0 4.4 Hori.
3 791.471 37.9 19.7 12.5 30.1 40.0 46.0 6.0 Hori.
4 432.006 45.6 16.1 10.5 30.2 42.0 46.0 4.0 Vert.
5 575.997 42.1 18.5 11.6 30.2 42.0 46.0 4.0 Vert.
6 601.758 39.5 18.5 11.9 30.2 39.7 46.0 6.3 Vert.
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Operating mode:  Tx 2412MHz 11g X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.004 43.7 16.1 10.5 30.2 40.1 46.0 5.9 Hori.
2 480.002 39.3 17.1 10.8 30.2 37.0 46.0 9.0 Hori.
3 343.272 43.0 13.9 10.0 30.2 36.7 46.0 9.3 Vert.
4 431.998 47.5 16.1 10.5 30.2 43.9 46.0 2.1 Vert.
5 480.001 43.2 17.1 10.8 30.2 40.9 46.0 5.1 Vert.
6 575.997 41.0 18.5 11.6 30.2 40.9 46.0 5.1 Vert.
Operating mode:  Tx 2412MHz 11g Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.010 45.9 16.1 10.5 30.2 423 46.0 3.7 Vert.
2 437.509 40.3 16.1 10.6 30.2 36.8 46.0 9.2 Vert.
3 459.307 41.0 16.6 10.7 30.2 38.1 46.0 7.9 Vert.
4 480.006 44.5 17.1 10.8 30.2 42.2 46.0 3.8 Vert.
5 490.239 39.2 17.2 10.9 30.2 37.1 46.0 8.9 Vert.
6 541.862 40.2 18.0 11.3 30.2 39.3 46.0 6.7 Vert.
Operating mode:  Tx 2412MHz 11g Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 575.998 42.7 18.5 11.6 30.2 42.6 46.0 34 Hori.
2 600.080 41.2 18.5 11.9 30.2 41.4 46.0 4.6 Hori.
3 735.313 37.6 19.3 12.2 30.2 38.9 46.0 7.1 Hori.
4 790.986 374 19.7 12.5 30.1 39.5 46.0 6.5 Hori.
5 431.994 46.4 16.1 10.5 30.2 42.8 46.0 3.2 Vert.
6 576.006 43.0 18.5 11.6 30.2 42.9 46.0 3.1 Vert.
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Operating mode:  Tx 2437MHz 11g X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.006 44.0 16.1 10.5 30.2 40.4 46.0 5.6 Hori.
2 480.014 41.0 17.1 10.8 30.2 38.7 46.0 7.3 Hori.
3 432.006 47.9 16.1 10.5 30.2 443 46.0 1.7 Vert.
4 479.995 44.4 17.1 10.8 30.2 42.1 46.0 3.9 Vert.
5 576.007 40.2 18.5 11.6 30.2 40.1 46.0 5.9 Vert.
6 587.060 38.3 18.6 11.7 30.2 38.4 46.0 7.6 Vert.
Operating mode:  Tx 2437MHz 11g Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 518.579 36.5 17.1 11.1 30.2 34.5 46.0 11.5 Hori.
2 432.002 45.8 16.1 10.5 30.2 42.2 46.0 3.8 Vert.
3 480.014 41.8 17.1 10.8 30.2 39.5 46.0 6.5 Vert.
4 541.829 39.5 18.0 11.3 30.2 38.6 46.0 7.4 Vert.
5 576.002 39.1 18.5 11.6 30.2 39.0 46.0 7.0 Vert.
6 599.994 37.8 18.5 11.8 30.2 37.9 46.0 8.1 Vert.
Operating mode:  Tx 2437MHz 11g Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 575.990 42.0 18.5 11.6 30.2 41.9 46.0 4.1 Hori.
2 602.146 41.1 18.5 11.9 30.2 41.3 46.0 4.7 Hori.
3 624.011 42.5 18.6 11.9 30.2 42.8 46.0 32 Hori.
4 736.089 37.7 19.3 12.2 30.2 39.0 46.0 7.0 Hori.
5 432.009 46.6 16.1 10.5 30.2 43.0 46.0 3.0 Vert.
6 576.004 42.9 18.5 11.6 30.2 42.8 46.0 3.2 Vert.
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Operating mode:  Tx 2462MHz 11g X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 431.996 44.0 16.1 10.5 30.2 40.4 46.0 5.6 Hori.
2 480.000 39.5 17.1 10.8 30.2 37.2 46.0 8.8 Hori.
3 431.989 47.8 16.1 10.5 30.2 44.2 46.0 1.8 Vert.
4 576.003 42.0 18.5 11.6 30.2 41.9 46.0 4.1 Vert.
5 599.994 38.1 18.5 11.8 30.2 38.2 46.0 7.8 Vert.
6 624.002 39.9 18.6 11.9 30.2 40.2 46.0 5.8 Vert.
Operating mode:  Tx 2462MHz 11g Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 518.576 36.2 17.1 11.1 30.2 34.2 46.0 11.8 Hori.
2 432.003 44.0 16.1 10.5 30.2 40.4 46.0 5.6 Vert.
3 456.890 40.3 16.5 10.7 30.2 37.3 46.0 8.7 Vert.
4 492.546 38.7 17.1 10.9 30.2 36.5 46.0 9.5 Vert.
5 544.278 38.5 18.3 11.3 30.2 37.9 46.0 8.1 Vert.
6 575.996 38.9 18.5 11.6 30.2 38.8 46.0 7.2 Vert.
Operating mode:  Tx 2462MHz 11g Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 494.487 40.0 17.1 10.9 30.2 37.8 46.0 8.2 Hori.
2 576.006 423 18.5 11.6 30.2 42.2 46.0 3.8 Hori.
3 599.913 41.5 18.5 11.8 30.2 41.6 46.0 4.4 Hori.
4 733.859 37.6 19.3 12.2 30.2 38.9 46.0 7.1 Hori.
5 431.996 46.7 16.1 10.5 30.2 43.1 46.0 2.9 Vert.
6 576.004 44.0 18.5 11.6 30.2 43.9 46.0 2.1 Vert.
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Operating mode:  Tx 2412MHz 11n_HT20 X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.003 43.4 16.1 10.5 30.2 39.8 46.0 6.2 Hori.
2 480.005 40.2 17.1 10.8 30.2 37.9 46.0 8.1 Hori.
3 527.948 36.0 17.2 11.2 30.2 34.2 46.0 11.8 Hori.
4 432.008 47.7 16.1 10.5 30.2 44.1 46.0 1.9 Vert.
5 480.025 42.7 17.1 10.8 30.2 40.4 46.0 5.6 Vert.
6 576.007 41.6 18.5 11.6 30.2 41.5 46.0 4.5 Vert.
Operating mode:  Tx 2412MHz 11n_HT20 Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 542.656 353 18.1 11.3 30.2 34.5 46.0 11.5 Hori.
2 592.533 35.0 18.6 11.7 30.2 35.1 46.0 10.9 Hori.
3 432.012 45.6 16.1 10.5 30.2 42.0 46.0 4.0 Vert.
4 480.000 423 17.1 10.8 30.2 40.0 46.0 6.0 Vert.
5 542.068 40.1 18.0 11.3 30.2 39.2 46.0 6.8 Vert.
6 595.512 35.0 18.5 11.7 30.2 35.0 46.0 11.0 Vert.
Operating mode:  Tx 2412MHz 11n_HT20 Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 575.996 42.1 18.5 11.6 30.2 42.0 46.0 4.0 Hori.
2 599.989 38.5 18.5 11.8 30.2 38.6 46.0 7.4 Hori.
3 736.283 359 19.3 12.2 30.2 37.2 46.0 8.8 Hori.
4 542.206 40.2 18.0 11.3 30.2 39.3 46.0 6.7 Vert.
5 575.998 43.6 18.5 11.6 30.2 43.5 46.0 2.5 Vert.
6 734.828 36.2 19.3 12.2 30.2 37.5 46.0 8.5 Vert.
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Operating mode:  Tx 2437MHz 11n_HT20 X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 431.998 43.8 16.1 10.5 30.2 40.2 46.0 5.8 Hori.
2 575.991 41.6 18.5 11.6 30.2 41.5 46.0 4.5 Hori.
3 431.993 48.0 16.1 10.5 30.2 44.4 46.0 1.6 Vert.
4 542.594 37.6 18.1 11.3 30.2 36.8 46.0 9.2 Vert.
5 575.995 43.3 18.5 11.6 30.2 43.2 46.0 2.8 Vert.
6 587.025 38.6 18.6 11.7 30.2 38.7 46.0 7.3 Vert.
Operating mode:  Tx 2437MHz 11n_HT20 Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 576.007 41.2 18.5 11.6 30.2 41.1 46.0 4.9 Hori.
2 432.005 44.9 16.1 10.5 30.2 41.3 46.0 4.7 Vert.
3 480.013 41.8 17.1 10.8 30.2 39.5 46.0 6.5 Vert.
4 490.396 38.8 17.2 10.9 30.2 36.7 46.0 9.3 Vert.
5 541.926 39.4 18.0 11.3 30.2 38.5 46.0 7.5 Vert.
6 576.006 39.4 18.5 11.6 30.2 39.3 46.0 6.7 Vert.
Operating mode:  Tx 2437MHz 11n_HT20 Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 541.721 38.2 18.0 11.3 30.2 373 46.0 8.7 Hori.
2 576.003 43.2 18.5 11.6 30.2 43.1 46.0 29 Hori.
3 724.548 354 19.1 12.2 30.3 36.4 46.0 9.6 Hori.
4 537.938 40.8 17.5 11.3 30.2 39.4 46.0 6.6 Vert.
5 576.001 44.1 18.5 11.6 30.2 44.0 46.0 2.0 Vert.
6 730.464 35.9 19.2 12.2 30.2 37.1 46.0 8.9 Vert.

This document is issued by the Company subject to its General Conditions of Service accessible at https://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction
issues defined therein. Unless otherwise stated the results shown in this Test Report refer only for the tested sample(s). Any holder of this document is advised that information contained hereon reflects the Company's findings at
the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of
this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Z BRI FIT | https://www.sgs.com/en/Terms—and-Conditions.aspx "CATFN alfEZe - — AT BI 2 —RAISAFICHIL TRITSIVE T, £HOICHIRLS IV TOD IR A ) NS AEFS - 4 H
DI K O FEEEEO I A 22 SRS, IZRFICBIFROZRURY | 200 sl Bt SRS 7o UL, R L oY T D BB L £, ZOEFEAEROBERLIANIIT, Wtk oo i
DFF A AL ESERT D LA RCET, ZOMBERE ELER TAE, (31, ASATHILTEETHY B F IO L URENFRARLLILLRVET,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 50 1780 7880 f +81(0) 45 592 7506 URL: https://www.sgsgroup.jp

l Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 07 Jan. 2025
Report No.: WE230825CB1-12
Model: EDR-22GK-A,
EDR-22GK-B, EDR-22G
Page 41 of 84

Operating mode:  Tx 2462MHz 11n_HT20 X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 431.994 44.8 16.1 10.5 30.2 41.2 46.0 4.8 Hori.
2 576.003 39.7 18.5 11.6 30.2 39.6 46.0 6.4 Hori.
3 342.389 43.6 13.9 10.0 30.2 37.3 46.0 8.7 Vert.
4 432.009 47.7 16.1 10.5 30.2 44.1 46.0 1.9 Vert.
5 528.007 40.3 17.2 11.2 30.2 38.5 46.0 7.5 Vert.
6 576.017 41.8 18.5 11.6 30.2 41.7 46.0 4.3 Vert.
Operating mode:  Tx 2462MHz 11n_HT20 Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 480.013 43.1 17.1 10.8 30.2 40.8 46.0 5.2 Hori.
2 528.007 38.0 17.2 11.2 30.2 36.2 46.0 9.8 Hori.
3 432.001 42.0 16.1 10.5 30.2 384 46.0 7.6 Vert.
4 459.355 40.8 16.6 10.7 30.2 37.9 46.0 8.1 Vert.
5 479.992 41.6 17.1 10.8 30.2 39.3 46.0 6.7 Vert.
6 546.422 37.6 18.5 11.3 30.2 37.2 46.0 8.8 Vert.
Operating mode:  Tx 2462MHz 11n_HT20 Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 480.006 43.3 17.1 10.8 30.2 41.0 46.0 5.0 Hori.
2 539.878 39.6 17.7 11.3 30.2 38.4 46.0 7.6 Hori.
3 575.990 41.9 18.5 11.6 30.2 41.8 46.0 4.2 Hori.
4 732.986 35.2 19.3 12.2 30.2 36.5 46.0 9.5 Hori.
5 537.744 40.8 17.5 11.3 30.2 39.4 46.0 6.6 Vert.
6 576.000 44.0 18.5 11.6 30.2 43.9 46.0 2.1 Vert.

This document is issued by the Company subject to its General Conditions of Service accessible at https://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction
issues defined therein. Unless otherwise stated the results shown in this Test Report refer only for the tested sample(s). Any holder of this document is advised that information contained hereon reflects the Company's findings at
the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of
this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Z BRI FIT | https://www.sgs.com/en/Terms—and-Conditions.aspx "CATFN alfEZe - — AT BI 2 —RAISAFICHIL TRITSIVE T, £HOICHIRLS IV TOD IR A ) NS AEFS - 4 H
DI K O FEEEEO I A 22 SRS, IZRFICBIFROZRURY | 200 sl Bt SRS 7o UL, R L oY T D BB L £, ZOEFEAEROBERLIANIIT, Wtk oo i
DFF A AL ESERT D LA RCET, ZOMBERE ELER TAE, (31, ASATHILTEETHY B F IO L URENFRARLLILLRVET,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 50 1780 7880 f +81(0) 45 592 7506 URL: https://www.sgsgroup.jp

l Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 07 Jan. 2025
Report No.: WE230825CB1-12
Model: EDR-22GK-A,
EDR-22GK-B, EDR-22G
Page 42 of 84

Operating mode:  Tx 2422MHz 11n_HT40 X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.009 45.0 16.1 10.5 30.2 41.4 46.0 4.6 Hori.
2 479.992 40.7 17.1 10.8 30.2 38.4 46.0 7.6 Hori.
3 432.008 47.8 16.1 10.5 30.2 44.2 46.0 1.8 Vert.
4 480.002 43.8 17.1 10.8 30.2 41.5 46.0 4.5 Vert.
5 542.980 37.7 18.1 11.3 30.2 36.9 46.0 9.1 Vert.
6 601.963 37.5 18.5 11.9 30.2 37.7 46.0 8.3 Vert.
Operating mode:  Tx 2422MHz 11n_HT40 Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 624.001 42.4 18.6 11.9 30.2 42.7 46.0 33 Hori.
2 431.989 45.2 16.1 10.5 30.2 41.6 46.0 4.4 Vert.
3 452.551 36.7 16.4 10.7 30.2 33.6 46.0 12.4 Vert.
4 479.991 42.8 17.1 10.8 30.2 40.5 46.0 5.5 Vert.
5 539.891 374 17.7 11.3 30.2 36.2 46.0 9.8 Vert.
6 623.996 41.4 18.6 11.9 30.2 41.7 46.0 4.3 Vert.
Operating mode:  Tx 2422MHz 11n_HT40 Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 538.811 38.0 17.6 11.3 30.2 36.7 46.0 9.3 Hori.
2 575.994 41.9 18.5 11.6 30.2 41.8 46.0 4.2 Hori.
3 736.962 357 19.3 12.2 30.2 37.0 46.0 9.0 Hori.
4 539.005 40.3 17.6 11.3 30.2 39.0 46.0 7.0 Vert.
5 576.008 43.4 18.5 11.6 30.2 43.3 46.0 2.7 Vert.
6 731.337 35.9 19.3 12.2 30.2 37.2 46.0 8.8 Vert.
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Operating mode:  Tx 2437MHz 11n_HT40 X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 432.010 46.1 16.1 10.5 30.2 42.5 46.0 3.5 Hori.
2 480.005 39.5 17.1 10.8 30.2 37.2 46.0 8.8 Hori.
3 432.009 48.1 16.1 10.5 30.2 44.5 46.0 1.5 Vert.
4 576.003 41.7 18.5 11.6 30.2 41.6 46.0 4.4 Vert.
5 599.995 40.1 18.5 11.8 30.2 40.2 46.0 5.8 Vert.
6 623.996 41.4 18.6 11.9 30.2 41.7 46.0 4.3 Vert.
Operating mode:  Tx 2437MHz 11n_HT40 Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 321.551 44.0 13.9 9.8 30.2 37.5 46.0 8.5 Vert.
2 342.018 45.4 13.8 10.0 30.2 39.0 46.0 7.0 Vert.
3 432.004 44.9 16.1 10.5 30.2 41.3 46.0 4.7 Vert.
4 575.996 40.1 18.5 11.6 30.2 40.0 46.0 6.0 Vert.
5 592.105 37.6 18.6 11.7 30.2 37.7 46.0 8.3 Vert.
6 624.007 42.5 18.6 11.9 30.2 42.8 46.0 3.2 Vert.
Operating mode:  Tx 2437MHz 11n_HT40 Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 383.982 39.6 15.1 10.2 30.3 34.6 46.0 11.4 Hori.
2 479.995 43.8 17.1 10.8 30.2 41.5 46.0 4.5 Hori.
3 527.998 43.9 17.2 11.2 30.2 42.1 46.0 3.9 Hori.
4 604.183 36.8 18.4 11.9 30.2 36.9 46.0 9.1 Hori.
5 537.162 41.2 17.5 11.3 30.2 39.8 46.0 6.2 Vert.
6 575.994 43.3 18.5 11.6 30.2 43.2 46.0 2.8 Vert.
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Operating mode:  Tx 2452MHz 11n_HT40 X-plane

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 431.989 43.5 16.1 10.5 30.2 39.9 46.0 6.1 Hori.
2 768.006 40.7 19.6 12.4 30.2 42.5 46.0 3.5 Hori.
3 816.005 39.6 19.7 12.6 30.0 41.9 46.0 4.1 Hori.
4 431.999 47.8 16.1 10.5 30.2 44.2 46.0 1.8 Vert.
5 542.974 38.1 18.1 11.3 30.2 37.3 46.0 8.7 Vert.
6 601.963 37.5 18.5 11.9 30.2 37.7 46.0 8.3 Vert.
Operating mode:  Tx 2452MHz 11n_HT40 Y-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 595.138 33.5 18.5 11.7 30.2 33.5 46.0 12.5 Hori.
2 342.656 45.1 13.9 10.0 30.2 38.8 46.0 7.2 Vert.
3 431.991 43.5 16.1 10.5 30.2 39.9 46.0 6.1 Vert.
4 479.996 41.6 17.1 10.8 30.2 39.3 46.0 6.7 Vert.
5 528.013 44.1 17.2 11.2 30.2 42.3 46.0 3.7 Vert.
6 590.174 38.0 18.6 11.7 30.2 38.1 46.0 7.9 Vert.
Operating mode:  Tx 2452MHz 11n_HT40 Z-plane
[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
' [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 536.968 38.2 17.5 11.3 30.2 36.8 46.0 9.2 Hori.
2 576.009 44.1 18.5 11.6 30.2 44.0 46.0 2.0 Hori.
3 624.006 38.6 18.6 11.9 30.2 38.9 46.0 7.1 Hori.
4 735.216 36.0 19.3 12.2 30.2 37.3 46.0 8.7 Hori.
5 540.460 41.3 17.8 11.3 30.2 40.2 46.0 5.8 Vert.
6 575.996 44.2 18.5 11.6 30.2 44.1 46.0 1.9 Vert.
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[Chart] Tx 2437MHz 11n_HT40 X-plane
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Test configuration: Configuration 2

Operating mode:  Tx 2437MHz 11n_HT40 X-plane [Worst case]

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
’ [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 431.998 43.8 16.1 10.5 30.2 40.2 46.0 5.8 Hori.
2 575.991 41.6 18.5 11.6 30.2 41.5 46.0 4.5 Hori.
3 431.993 48.0 16.1 10.5 30.2 44.4 46.0 1.6 Vert.
4 542.594 37.6 18.1 11.3 30.2 36.8 46.0 9.2 Vert.
5 575.995 43.3 18.5 11.6 30.2 43.2 46.0 2.8 Vert.
6 587.025 38.6 18.6 11.7 30.2 38.7 46.0 7.3 Vert.
[Chart] Tx 2437MHz 11n_HT40 X-plane
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Test configuration: Configuration 3

Operating mode:  Tx 2437MHz 11n_HT40 X-plane [Worst case]

[Emission level]
No Frequency | Reading | Factor | Loss Gain Result Limit Margin Ant
’ [MHz] [dBuV] | [dB/m] | [dB] [dB] [[dBuV/m]|[dBuV/m]| [dB] '
1 576.022 44.0 18.5 11.6 30.2 43.9 46.0 2.1 Hori.
2 587.037 40.0 18.6 11.7 30.2 40.1 46.0 5.9 Hori.
3 528.014 44.8 17.2 11.2 30.2 43.0 46.0 3.0 Vert.
4 576.007 44.5 18.5 11.6 30.2 44.4 46.0 1.6 Vert.
5 694.287 39.7 18.7 12.0 30.3 40.1 46.0 5.9 Vert.
6 780.414 37.6 19.8 12.4 30.1 39.7 46.0 6.3 Vert.
[Chart] Tx 2437MHz 11n_HT40 X-plane
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[Dayl]
Tested Date: 09 Sep. 2024 Temperature: 23 degC
Humidity: 56 % Atmos. Press: 1012 hPa
[Day2]
Tested Date: 10 Sep. 2024 Temperature: 23 degC
Humidity: 60 % Atmos. Press: 1016 hPa
[Day3]
Tested Date: 11 Sep. 2024 Temperature: 22 degC
Humidity: 55 % Atmos. Press: 1016 hPa
[Day4]
Tested Date: 12 Sep. 2024 Temperature: 20 degC
Humidity: 55% Atmos. Press: 1012 hPa
[Days]
Tested Date: 19 Sep. 2024 Temperature: 23 degC
Humidity: 63 % Atmos. Press: 1014 hPa
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Test Data (above 1000MHz)
Test configuration: Configuration I

Operating mode:  Tx 2412MHz 11b X-plane

[Emission level]
o | e [F] R[] Rt | Rt | e | L [vimgn [varen
IMHz] | ip vy | faBuvy | (9B | (aBuv/m] | [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.041 | 627 | 500 | -108 | 519 | 394 | 739 | 539 | 220 | 145 | Hor
2 [ 1174029 | 578 | 452 | 91 | 487 | 363 | 739 | 539 | 252 | 17.6 | Hori.
3 | 4824.085 | 443 | 356 | 24 | 467 | 382 | 739 | 539 | 272 | 157 | Hori
4 | 1175465 | 557 | 434 | 90 | 467 | 346 | 739 | 539 | 272 | 193 | Vert.
5 | 1625375 | 538 | 413 | 83 | 455 | 332 | 739 | 539 | 284 | 207 | Vert.
6 | 4824.069 | 454 | 385 | 24 | 478 | 41.1 739 | 539 | 261 | 12.8 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

Operating mode:  Tx 2412MHz 11b Y-plane

[Emission level]
.| iy [RogneT Rt o ] Rt [ Rl T i T Uit Thtggn [on [
IMAZ] | ipivi | faBav] | 198 | [aBuv/m] | [dBuv/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]

1 | 1056.041 | 58.5 45.9 -10.8 47.7 353 73.9 53.9 26.2 18.6 | Hori.
2 | 1173.992 | 56.3 43.6 -9.1 47.2 34.7 73.9 53.9 26.7 19.2 | Hori.
3 | 4824.079 | 43.3 33.9 2.4 45.7 36.5 73.9 53.9 28.2 17.4 | Hori.
4 1 1056.489 | 58.5 45.7 -10.8 47.7 35.1 73.9 53.9 26.2 18.8 | Vert.
5 | 1174.021 | 59.0 45.8 -9.1 49.9 36.9 73.9 53.9 24.0 17.0 | Vert.
6 | 4824.085 | 45.8 38.3 2.4 48.2 40.9 73.9 53.9 25.7 13.0 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

Operating mode:  Tx 2412MHz 11b Z-plane

[Emission level]
o | Frney st Tl o p] Rt T et T i i g [N [
IMAZ] v ipivr | faBav] | 198 | [aBuv/m] | [dBuv/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]

1 | 1056.017 | 60.5 47.7 -10.8 49.7 37.1 73.9 53.9 24.2 16.8 | Hori.
2 | 1175465 | 59.1 46.3 -9.0 50.1 37.5 73.9 53.9 23.8 16.4 | Hori.
3 | 4824.065 | 45.6 37.2 2.4 48.0 39.8 73.9 53.9 25.9 14.1 Hori.
4 1 1056.489 | 59.5 46.3 -10.8 48.7 35.7 73.9 53.9 25.2 18.2 | Vert.
5 | 1170.466 | 56.8 44.6 -9.1 47.7 35.7 73.9 53.9 26.2 18.2 | Vert.
6 | 4824.081 | 45.5 38.1 2.4 47.9 40.7 73.9 53.9 26.0 13.2 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
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Operating mode:  Tx 2437MHz 11b X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.013 | 62.6 50.0 -10.8 51.8 394 73.9 53.9 22.1 14.5 | Hori.
2 | 1174.041 | 57.8 45.2 -9.1 48.7 36.3 73.9 53.9 25.2 17.6 | Hori.
3 | 4874.106 | 44.6 37.2 2.6 47.2 40.0 73.9 53.9 26.7 13.9 | Hori.
4 | 1175965 | 55.8 43.3 -9.0 46.8 34.5 73.9 53.9 27.1 19.4 | Vert.
5 | 1626.375 | 54.7 41.6 -8.3 46.4 33.5 73.9 53.9 27.5 20.4 | Vert.
6 | 4874.082 | 44.9 36.3 2.6 47.5 39.1 73.9 53.9 26.4 14.8 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

Operating mode:  Tx 2437MHz 11b Y-plane

[Emission level]
o | e [ R[] Rt | R | e | L [vimgn [vamen [
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

111055997 | 598 | 459 | -108 ] 490 | 353 | 739 | 539 | 249 | 186 | Hori.
2 | 1174000 | 559 | 436 | 91 | 468 | 347 | 739 | 539 | 27.1 | 192 | Hori.
3 | 4874.083 | 433 | 339 | 26 | 459 | 367 | 739 | 539 | 280 | 172 | Hori.
4 | 1055989 | 582 | 457 | -108 | 474 | 35.1 739 | 539 | 265 | 188 | Vert.
5 1173992 | 581 | 458 | 91 | 490 | 369 | 739 | 539 | 249 | 17.0 | Vert.
6 | 4874.088 | 45.1 | 374 | 26 | 477 | 402 | 739 | 539 | 262 | 13.7 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

Operating mode:  Tx 2437MHz 11b Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | paBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1056.033 | 602 | 47.0 | -108 | 494 | 364 | 739 | 539 | 245 | 17.5 | Hori.
2 | 1173989 | 575 | 446 | 91 | 484 | 357 | 739 | 539 | 255 | 182 | Hori.
3 | 4874.076 | 445 | 354 | 26 | 471 | 382 | 739 | 539 | 268 | 157 | Hori.
4 | 1055489 | 578 | 453 | -108 | 470 | 347 | 739 | 539 | 269 | 192 | Vert
51174038 | 560 | 435 | 91 | 469 | 346 | 739 | 539 | 270 | 193 | Vert.
6 | 4874.077 | 444 | 364 | 26 | 470 | 392 | 739 | 539 | 269 | 147 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
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Operating mode:  Tx 2462MHz 11b X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.021 | 62.6 49.7 -10.8 51.8 39.1 73.9 53.9 22.1 14.8 | Hori.
2 | 1174.052 | 58.2 45.2 -9.1 49.1 36.3 73.9 53.9 24.8 17.6 | Hori.
3 | 4924.079 | 45.0 37.2 2.6 47.6 40.0 73.9 53.9 26.3 13.9 | Hori.
4 1 1179.540 | 56.0 43.2 -9.0 47.0 344 73.9 53.9 26.9 19.5 | Vert.
5 | 1626.375 | 54.1 41.8 -8.3 45.8 33.7 73.9 53.9 28.1 20.2 | Vert.
6 | 4924.097 | 44.2 35.9 2.6 46.8 38.7 73.9 53.9 27.1 15.2 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

Operating mode:  Tx 2462MHz 11b Y-plane

[Emission level]
o | e [ R[] Rt | R | e | L [vimgn [vamen [
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ]1056.045 | 59.1 | 458 | -108 | 483 | 352 | 739 | 539 | 256 | 187 | Hori.
2 | 1174008 | 559 | 434 | 91 | 468 | 345 | 739 | 539 | 27.1 | 19.4 | Hori.
3| 4924.001 | 445 | 334 | 26 | 47.1 362 | 739 | 539 | 268 | 17.7 | Hori
4 | 1056.049 | 584 | 457 | -108 | 476 | 35.1 739 | 539 | 263 | 188 | Vert.
5 1174029 | 588 | 457 | 91 | 497 | 368 | 739 | 539 | 242 | 17.1 | Vert.
6 | 4924069 | 459 | 373 | 26 | 485 | 40.1 739 | 539 | 254 | 13.8 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

Operating mode:  Tx 2462MHz 11b Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | paBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1056.025 | 592 | 469 | -108 | 484 | 363 | 739 | 539 | 255 | 17.6 | Hori.
2 | 1174025 | 582 | 447 | 91 | 491 | 358 | 739 | 539 | 248 | 18.1 | Hori.
3 | 4924.065 | 439 | 330 | 26 | 465 | 358 | 739 | 539 | 274 | 18.1 | Hori.
4 | 1055989 | 580 | 452 | -108 | 472 | 346 | 739 | 539 | 267 | 193 | Vert.
5 | 1626375 | 56.1 | 432 | 83 | 478 | 35.1 739 | 539 | 26.1 | 188 | Vert.
6 | 4924.077 | 443 | 357 | 26 | 469 | 385 | 739 | 539 | 270 | 154 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
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Operating mode:  Tx 2412MHz 11g X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.017 | 62.8 49.8 -10.8 52.0 39.3 73.9 53.9 21.9 14.6 | Hori.
2 | 1173.989 | 57.9 45.3 -9.1 48.8 36.5 73.9 53.9 25.1 17.4 | Hori.
3 | 4824.071 | 45.7 33.6 2.4 48.1 36.3 73.9 53.9 25.8 17.6 | Hori.
4 | 1175465 | 57.2 43.6 -9.0 48.2 349 73.9 53.9 25.7 19.0 | Vert.
5 | 1626.375 | 54.5 41.8 -8.3 46.2 33.8 73.9 53.9 27.7 20.1 Vert.
6 | 4824.081 | 46.2 34.6 2.4 48.6 37.3 73.9 53.9 25.3 16.6 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).

Operating mode:  Tx 2412MHz 11g Y-plane

[Emission level]
o | e [ R[] Rt | R | e | L [vimgn [vamen [
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1] 1055993 | 589 | 460 | -108 | 481 | 355 | 739 | 539 | 258 | 184 | Hori.
2 | 1174017 | 565 | 437 | 91 | 474 | 349 | 739 | 539 | 265 | 19.0 | Hori.
3 | 4824.086 | 443 | 334 | 24 | 467 | 36.1 739 | 539 | 272 | 17.8 | Hori
4 | 1055972 | 593 | 458 | -10.8 | 485 | 353 | 739 | 539 | 254 | 186 | Vert
5 1174021 | 580 | 458 | 91 | 489 | 370 | 739 | 539 | 250 | 169 | Vert.
6 | 4824.063 | 46.4 | 339 | 24 | 488 | 366 | 739 | 539 | 251 | 173 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).

Operating mode:  Tx 2412MHz 11g Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | paBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1055993 | 59.6 | 472 | -108 | 488 | 367 | 739 | 539 | 25.1 | 172 | Hori.
2 [ 1173999 | 580 | 447 | 91 | 489 | 359 | 739 | 539 | 250 | 18.0 | Hori
3 | 4824.088 | 468 | 333 | 24 | 492 | 360 | 739 | 539 | 247 | 179 | Hori.
4 | 1056989 | 59.0 | 457 | -108 | 482 | 352 | 739 | 539 | 257 | 187 | Vert
5 | 1174066 | 565 | 440 | 91 | 474 | 352 | 739 | 539 | 265 | 187 | Vert
6 | 4824.073 | 468 | 334 | 24 | 492 | 36.1 739 | 539 | 247 | 17.8 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
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Operating mode:  Tx 2437MHz 11g X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.009 | 62.1 49.8 -10.8 51.3 39.3 73.9 53.9 22.6 14.6 | Hori.
2 | 1174.033 | 57.8 45.2 -9.1 48.7 36.4 73.9 53.9 25.2 17.5 | Hori.
3 | 1057.385 | 56.2 43.7 -10.8 45.4 33.2 73.9 53.9 28.5 20.7 | Vert.
4 | 1173.985 | 56.1 43.5 -9.1 47.0 34.7 73.9 53.9 26.9 19.2 | Vert.
5 | 1626.375 | 54.6 41.8 -8.3 46.3 33.8 73.9 53.9 27.6 20.1 Vert.
6 | 4874.068 | 44.6 32.8 2.6 47.2 35.7 73.9 53.9 26.7 18.2 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).

Operating mode:  Tx 2437MHz 11g Y-plane

[Emission level]
o | e [ R[] Rt | R | e | L [vimgn [vamen [
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

111055997 | 592 | 460 | -108 ] 484 | 355 | 739 | 539 | 255 | 184 | Hori
2 | 1173985 | 568 | 436 | 91 | 477 | 348 | 739 | 539 | 262 | 19.1 | Hori.
3 | 4874.087 | 434 | 327 | 26 | 460 | 356 | 739 | 539 | 279 | 183 | Hori
4 | 1056.005 | 588 | 458 | -10.8 | 480 | 353 | 739 | 539 | 259 | 18.6 | Vert
5 1174009 | 581 | 458 | 91 | 490 | 370 | 739 | 539 | 249 | 169 | Vert.
6 | 4874.061 | 445 | 326 | 26 | 471 | 355 | 739 | 539 | 268 | 184 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).

Operating mode:  Tx 2437MHz 11g Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | paBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1056.029 | 60.4 | 470 | -108 | 496 | 365 | 739 | 539 | 243 | 17.4 | Hori.
2 [ 1173993 | 579 | 447 | 91 | 488 | 359 | 739 | 539 | 25.1 | 18.0 | Hori.
3 | 4874.071 | 444 | 319 | 26 | 470 | 348 | 739 | 539 | 269 | 19.1 | Hori.
4 | 1055489 | 579 | 455 | -108 | 47.1 350 | 739 | 539 | 268 | 189 | Vert.
5 | 1174007 | 56.4 | 437 | 91 | 473 | 349 | 739 | 539 | 266 | 190 | Vert.
6 | 1625875 | 559 | 433 | 83 | 476 | 353 | 739 | 539 | 263 | 186 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
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Operating mode:  Tx 2462MHz 11g X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1055.965 | 63.3 49.9 -10.8 52.5 394 73.9 53.9 21.4 14.5 | Hori.
2 | 1174.009 | 58.4 454 -9.1 49.3 36.6 73.9 53.9 24.6 17.3 | Hori.
3 | 1057.824 | 56.4 43.8 -10.7 45.7 33.4 73.9 53.9 28.2 20.5 | Vert.
4 | 1174.012 | 55.7 43.5 -9.1 46.6 34.7 73.9 53.9 27.3 19.2 | Vert.
5 | 1625375 | 55.0 41.4 -8.3 46.7 334 73.9 53.9 27.2 20.5 | Vert.
6 | 4924.059 | 45.1 32.1 2.6 47.7 35.0 73.9 53.9 26.2 18.9 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).

Operating mode:  Tx 2462MHz 11g Y-plane

[Emission level]
o | e [ R[] Rt | R | e | L [vimgn [vamen [
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ]1055.993 | 587 | 459 | -108 ] 479 | 354 | 739 | 539 | 260 | 185 | Hori
2 | 1173993 | 564 | 437 | 91 | 473 | 349 | 739 | 539 | 266 | 19.0 | Hori.
3 | 4924.075 | 454 | 335 | 26 | 480 | 364 | 739 | 539 | 259 | 17.5 | Hori.
4 | 1056.036 | 582 | 458 | -108 | 474 | 353 | 739 | 539 | 265 | 186 | Vert
5 1174009 | 586 | 458 | 91 | 495 | 370 | 739 | 539 | 244 | 169 | Vert.
6 | 4924.085 | 446 | 319 | 26 | 472 | 348 | 739 | 539 | 267 | 19.1 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).

Operating mode:  Tx 2462MHz 11g Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | paBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 | 1056.005 | 60.0 | 47.0 | -108 | 492 | 364 | 739 | 539 | 247 | 17.5 | Hori.
2 | 1174009 | 589 | 447 | 91 | 498 | 358 | 739 | 539 | 241 | 18.1 | Hori.
3 | 4924.067 | 447 | 324 | 26 | 473 | 352 | 739 | 539 | 266 | 187 | Hori.
4 | 1054989 | 58.1 | 454 | -108 | 473 | 348 | 739 | 539 | 266 | 191 | Vert
5 | 1174003 | 565 | 436 | 91 | 474 | 347 | 739 | 539 | 265 | 192 | Vert.
6 | 1626375 | 559 | 433 | 83 | 476 | 352 | 739 | 539 | 263 | 187 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
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Operating mode:  Tx 2412MHz 11n_HT20 X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.005 | 60.9 48.6 -10.8 50.1 38.1 73.9 53.9 23.8 15.8 | Hori.
2 | 1174.005 | 58.3 45.9 -9.1 49.2 37.1 73.9 53.9 24.7 16.8 | Hori.
3 | 1410418 | 554 42.8 -8.7 46.7 344 73.9 53.9 27.2 19.5 | Hori.
4 | 4824.074 | 45.2 33.3 2.4 47.6 36.0 73.9 53.9 26.3 17.9 | Hori.
5 | 1176.465 | 55.4 42.8 -9.0 46.4 34.1 73.9 53.9 27.5 19.8 | Vert.
6 | 4824.084 | 45.5 33.9 2.4 47.9 36.6 73.9 53.9 26.0 17.3 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).

Operating mode:  Tx 2412MHz 11n_HT20 Y-plane

[Emission level]
T e e e e I e e ) e
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ]1056.021 | 59.0 | 459 | -108 ] 482 | 354 | 739 | 539 | 257 | 185 | Hori.
2 | 1174032 | 564 | 437 | 91 | 473 | 349 | 739 | 539 | 266 | 19.0 | Hori
3 | 4824.076 | 443 | 336 | 24 | 467 | 363 | 739 | 539 | 272 | 17.6 | Hori.
4 | 1055489 | 578 | 455 | -108 | 470 | 350 | 739 | 539 | 269 | 189 | Vert
5 1173989 | 580 | 455 | 91 | 489 | 367 | 739 | 539 | 250 | 172 | Vert.
6 | 4824.088 | 460 | 333 | 24 | 484 | 360 | 739 | 539 | 255 | 179 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).

Operating mode:  Tx 2412MHz 11n_HT20 Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1055969 | 602 | 474 | -108 | 494 | 369 | 739 | 539 | 245 | 17.0 | Hori.
2 | 1173988 | 580 | 448 | 91 | 489 | 360 | 739 | 539 | 250 | 17.9 | Hori.
3| 1057489 | 589 | 460 | -108 | 481 | 355 | 739 | 539 | 258 | 184 | Vert.
4 | 1174009 | 565 | 441 | 91 | 474 | 353 | 739 | 539 | 265 | 186 | Vert
5 | 1626375 | 56.0 | 434 | 83 | 477 | 354 | 739 | 539 | 262 | 185 | Vert.
6 | 4824.089 | 453 | 326 | 24 | 477 | 353 | 739 | 539 | 262 | 186 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
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Operating mode:  Tx 2437MHz 11n_HT20 X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.013 | 61.1 48.5 -10.8 50.3 38.0 73.9 53.9 23.6 15.9 | Hori.
2 | 1174.000 | 58.3 45.8 -9.1 49.2 37.0 73.9 53.9 24.7 16.9 | Hori.
3 | 1410.418 | 54.9 42.4 -8.7 46.2 34.0 73.9 53.9 27.7 19.9 | Hori.
4 11055989 | 57.0 43.8 -10.8 46.2 33.3 73.9 53.9 27.7 20.6 | Vert.
5 | 1174.965 | 55.9 42.7 -9.1 46.8 33.9 73.9 53.9 27.1 20.0 | Vert.
6 | 4874.090 | 43.9 32.5 2.6 46.5 35.4 73.9 53.9 27.4 18.5 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).

Operating mode:  Tx 2437MHz 11n_HT20 Y-plane

[Emission level]
T e e e e I e e ) e
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ]1056.025 | 588 | 460 | -108 | 480 | 355 | 739 | 539 | 259 | 184 | Hori.
2 | 1173989 | 574 | 437 | 91 | 483 | 349 | 739 | 539 | 256 | 19.0 | Hori.
3 | 1056489 | 586 | 457 | -108 | 478 | 352 | 739 | 539 | 26.1 | 187 | Vert.
4 | 1174029 | 579 | 457 | 91 | 488 | 369 | 739 | 539 | 251 | 17.0 | Vert.
5 | 1624875 | 558 | 422 | 83 | 475 | 342 | 739 | 539 | 264 | 197 | Vert.
6 | 4874072 | 447 | 321 | 26 | 473 | 350 | 739 | 539 | 266 | 189 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).

Operating mode:  Tx 2437MHz 11n_HT20 Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] g vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1056017 | 603 | 473 | -108 | 495 | 368 | 739 | 539 | 244 | 17.1 | Hori.
2 | 1174021 | 585 | 448 | 91 | 494 | 360 | 739 | 539 | 245 | 179 | Hori.
3 | 4874.082 | 436 | 316 | 26 | 462 | 345 | 739 | 539 | 277 | 194 | Hori.
4 | 1055989 | 59.1 | 460 | -108 | 483 | 355 | 739 | 539 | 256 | 184 | Vert
5 1173977 | 56.7 | 440 | 91 | 476 | 352 | 739 | 539 | 263 | 187 | Vert.
6 | 1626067 | 563 | 433 | 83 | 480 | 353 | 739 | 539 | 259 | 186 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
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Operating mode:  Tx 2462MHz 11n_HT20 X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.029 | 61.2 48.6 -10.8 50.4 38.1 73.9 53.9 23.5 15.8 | Hori.
2 | 1174.005 | 58.0 45.7 -9.1 48.9 36.9 73.9 53.9 25.0 17.0 | Hori.
3 | 1410418 | 54.8 42.3 -8.7 46.1 33.9 73.9 53.9 27.8 20.0 | Hori.
4 | 1056.997 | 56.5 43.9 -10.8 45.7 334 73.9 53.9 28.2 20.5 | Vert.
5 | 1175.080 | 55.1 42.5 -9.1 46.0 33.7 73.9 53.9 27.9 20.2 | Vert.
6 | 4924.069 | 44.2 31.8 2.6 46.8 34.7 73.9 53.9 27.1 19.2 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).

Operating mode:  Tx 2462MHz 11n_HT20 Y-plane

[Emission level]
T e e e e I e e ) e
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1055995 | 587 | 460 | -108 ] 479 | 355 | 739 | 539 | 260 | 184 | Hori
2 | 1174001 | 566 | 436 | 91 | 475 | 348 | 739 | 539 | 264 | 19.1 | Hori.
3 | 4924.063 | 444 | 324 | 26 | 470 | 353 | 739 | 539 | 269 | 18.6 | Hori
4 | 1056489 | 584 | 459 | -108 | 476 | 354 | 739 | 539 | 263 | 185 | Vert.
5 1174005 | 582 | 457 | 91 | 491 | 369 | 739 | 539 | 248 | 17.0 | Vert.
6 | 1625875 | 557 | 427 | 83 | 474 | 347 | 739 | 539 | 265 | 192 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).

Operating mode:  Tx 2462MHz 11n_HT20 Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 | 1056.006 | 60.1 | 472 | -108 | 493 | 367 | 739 | 539 | 246 | 172 | Hori.
2 | 1174025 | 581 | 447 | 91 | 490 | 359 | 739 | 539 | 249 | 18.0 | Hori
3| 4924.083 | 440 | 316 | 26 | 466 | 345 | 739 | 539 | 273 | 194 | Hori.
4 | 1054989 | 588 | 460 | -108 | 480 | 355 | 739 | 539 | 259 | 184 | Vert.
5 | 1174001 | 562 | 440 | -9.1 | 47.1 352 | 739 | 539 | 268 | 187 | Vert.
6 | 1625375 | 552 | 429 | 83 | 469 | 349 | 739 | 539 | 270 | 19.0 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
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Operating mode:  Tx 2422MHz 11n_HT40 X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.000 | 62.2 48.7 -10.8 514 38.3 73.9 53.9 22.5 15.6 | Hori.
2 | 1173985 | 57.4 44.7 -9.1 48.3 36.0 73.9 53.9 25.6 17.9 | Hori.
3 | 1408.418 | 54.4 42.0 -8.7 45.7 33.7 73.9 53.9 28.2 20.2 | Hori.
4 | 4844.081 | 43.2 32.2 2.6 45.8 35.2 73.9 53.9 28.1 18.7 | Hori.
5 | 1174.037 | 54.9 42.7 -9.1 45.8 34.0 73.9 53.9 28.1 19.9 | Vert.
6 | 4844.074 | 44.0 32.6 2.6 46.6 35.6 73.9 53.9 27.3 18.3 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Operating mode:  Tx 2422MHz 11n_HT40 Y-plane

[Emission level]
T e e e e I e e ) e
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1055993 | 586 | 458 | -108 | 478 | 354 | 739 | 539 | 26.1 | 185 | Hori.
2 | 1174001 | 565 | 435 | 91 | 474 | 348 | 739 | 539 | 265 | 19.1 | Hori.
3 | 4844.082 | 43.1 | 321 | 26 | 457 | 35.1 739 | 539 | 282 | 18.8 | Hori.
4 | 1055989 | 582 | 456 | -108 | 474 | 352 | 739 | 539 | 265 | 187 | Vert
5 1174040 | 591 | 455 | 91 | 500 | 368 | 739 | 539 | 239 | 17.1 | Vert.
6 | 4844.092 | 435 | 325 | 26 | 461 | 355 | 739 | 539 | 278 | 184 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Operating mode:  Tx 2422MHz 11n_HT40 Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1055989 | 60.5 | 476 | -108 | 497 | 372 | 739 | 539 | 242 | 167 | Hori.
2 [ 1173973 | 579 | 450 | 91 | 488 | 363 | 739 | 539 | 25.1 | 17.6 | Hori.
3 | 4844.076 | 436 | 321 | 26 | 462 | 35.1 739 | 539 | 27.7 | 188 | Hori
4 | 1054989 | 59.1 | 463 | -108 | 483 | 359 | 739 | 539 | 256 | 18.0 | Vert
5 | 1174002 | 568 | 443 | 91 | 477 | 356 | 739 | 539 | 262 | 183 | Vert.
6 | 1625375 | 560 | 432 | 83 | 477 | 353 | 739 | 539 | 262 | 186 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
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Operating mode:  Tx 2437MHz 11n_HT40 X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1055984 | 61.4 48.8 -10.8 50.6 38.4 73.9 53.9 233 15.5 | Hori.
2 | 1174.041 | 57.5 44.7 -9.1 48.4 36.0 73.9 53.9 25.5 17.9 | Hori.
3 | 1408.418 | 53.9 41.9 -8.7 45.2 33.6 73.9 53.9 28.7 20.3 | Hori.
4 | 1057988 | 56.8 43.6 -10.7 46.1 33.3 73.9 53.9 27.8 20.6 | Vert.
5 | 1173.992 | 554 42.7 -9.1 46.3 34.0 73.9 53.9 27.6 19.9 | Vert.
6 | 4874.087 | 43.5 32.0 2.6 46.1 35.0 73.9 53.9 27.8 18.9 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Operating mode:  Tx 2437MHz 11n_HT40 Y-plane

[Emission level]
T e e e e I e e ) e
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ] 1055999 | 586 | 457 | -108 ] 478 | 353 | 739 | 539 | 26.1 | 18.6 | Hori.
2 [ 1173984 | 560 | 436 | 91 | 469 | 349 | 739 | 539 | 270 | 19.0 | Hori.
3 | 1408418 | 539 | 414 | 87 | 452 | 33.1 739 | 539 | 287 | 20.8 | Hori.
4 | 1057446 | 59.1 | 457 | -108 | 483 | 353 | 739 | 539 | 256 | 18.6 | Vert
5 | 1174000 | 582 | 456 | 91 | 491 | 369 | 739 | 539 | 248 | 17.0 | Vert.
6 | 1626375 | 56.1 | 424 | 83 | 478 | 345 | 739 | 539 | 261 | 194 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Operating mode:  Tx 2437MHz 11n_HT40 Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 11056.033 | 60.7 | 475 | -108 | 499 | 37.1 739 | 539 | 240 | 16.8 | Hori.
2 [ 1173989 | 579 | 450 | 91 | 488 | 363 | 739 | 539 | 25.1 | 17.6 | Hori.
31506399 | 552 | 427 | 84 | 468 | 347 | 739 | 539 | 27.1 | 192 | Hori.
4 | 1055989 | 593 | 463 | -108 | 485 | 359 | 739 | 539 | 254 | 18.0 | Vert
5 1173977 | 571 | 442 | 91 | 480 | 355 | 739 | 539 | 259 | 184 | Vert.
6 | 1626375 | 56.1 | 434 | 83 | 478 | 355 | 739 | 539 | 26.1 | 184 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
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Operating mode:  Tx 2452MHz 11n_HT40 X-plane

[Emission level]
N e e O R
MHZ] | gy | faavy | 1981 | (aBuvim]| [dBuv/m] | [dBuv/m] | [dBuv/m]| [dB] | [dB]

1 | 1056.040 | 61.7 48.7 -10.8 50.9 38.3 73.9 53.9 23.0 15.6 | Hori.
2 | 1174.049 | 57.4 44.8 -9.1 48.3 36.1 73.9 53.9 25.6 17.8 | Hori.
3 | 1409918 | 54.6 41.8 -8.7 45.9 33.5 73.9 53.9 28.0 20.4 | Hori.
4 | 1055.733 | 56.8 43.8 -10.8 46.0 334 73.9 53.9 27.9 20.5 | Vert.
5 | 1174.017 | 55.3 42.6 -9.1 46.2 33.9 73.9 53.9 27.7 20.0 | Vert.
6 | 1626.375 | 53.1 40.4 -8.3 44.8 32.5 73.9 53.9 29.1 21.4 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Operating mode:  Tx 2452MHz 11n_HT40 Y-plane

[Emission level]
T e e e e I e e ) e
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 ]1056.013 | 585 | 457 | -108 ] 477 | 353 | 739 | 539 | 262 | 18.6 | Hori.
2 [ 1173.997 | 564 | 436 | 91 | 473 | 349 | 739 | 539 | 266 | 19.0 | Hori
3 | 1412.106 | 544 | 415 | 87 | 457 | 332 | 739 | 539 | 282 | 20.7 | Hori.
4 | 1058488 | 583 | 456 | -107 | 476 | 353 | 739 | 539 | 263 | 18.6 | Vert
5 1173981 | 584 | 454 | 91 | 493 | 367 | 739 | 539 | 246 | 172 | Vert.
6 | 1625875 | 547 | 423 | 83 | 464 | 344 | 739 | 539 | 275 | 195 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Operating mode:  Tx 2452MHz 11n_HT40 Z-plane

[Emission level]
o | sy T B [yl Rt | Kol [ i | i [V g
MHz] vy | raBuvy | 198! | [aBuv/m]|[dBuv/m] | [dBuv/m]| [dBuv/m]| [dB] | [dB]

1 11056.013 | 609 | 475 | -108 | 50.1 37.1 739 | 539 | 238 | 16.8 | Hori.
2 [ 1174081 | 579 | 449 | 91 | 488 | 362 | 739 | 539 | 251 | 17.7 | Hori.
3| 1505899 | 558 | 426 | 84 | 474 | 346 | 739 | 539 | 265 | 193 | Hori.
4 | 1055489 | 592 | 462 | -108 | 484 | 358 | 739 | 539 | 255 | 181 | Vert
5 | 1174049 | 568 | 442 | 91 | 477 | 355 | 739 | 539 | 262 | 184 | Vert.
6 | 1626375 | 560 | 434 | 83 | 477 | 355 | 739 | 539 | 262 | 184 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
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[Chart] Tx 2412MHz 11b X-plane
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Test configuration: Configuration 2

Operating mode:  Tx 2412MHz 11b X-plane [Worst case]

[Emission level]
No.| Py [Fonts] Reine e ] Rl T Koo T Liic T L Thign Tt
IMAZ] | ipivy | faBav] | 198 | [aBuv/m] | [dBuv/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]

1 |1021.996 | 63.1 50.0 | -10.9 52.2 393 73.9 53.9 21.7 | 14.6 | Hori.
2 | 1120476 | 64.0 50.7 -9.5 54.5 414 73.9 53.9 19.4 | 12.5 | Hori.
3 | 4824.051 | 44.2 34.9 2.4 46.6 37.5 73.9 53.9 273 | 16.4 | Hori.
4 11026.495| 61.3 48.5 -10.9 50.4 37.8 73.9 53.9 23.5 | 16.1 | Vert.
5 11121976 | 594 46.2 -9.5 49.9 36.9 73.9 53.9 24.0 | 17.0 | Vert.
6 | 4824.068 | 46.6 36.6 2.4 49.0 39.2 73.9 53.9 24.9 | 14.7 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

[Chart] Tx 2412MHz 11b X-plane

This document is issued by the Company subject to its General Conditions of Service accessible at https://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction
issues defined therein. Unless otherwise stated the results shown in this Test Report refer only for the tested sample(s). Any holder of this document is advised that information contained hereon reflects the Company's findings at
the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of
this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Z BRI FIT | https://www.sgs.com/en/Terms—and-Conditions.aspx "CATFN alfEZe - — AT BI 2 —RAISAFICHIL TRITSIVE T, £HOICHIRLS IV TOD IR A ) NS AEFS - 4 H
DI K O FEEEEO I A 22 SRS, IZRFICBIFROZRURY | 200 sl Bt SRS 7o UL, R L oY T D BB L £, ZOEFEAEROBERLIANIIT, Wtk oo i
DFF A EfFH T LSS D L2 AT ET, ZORBEAE B MR CLTE, 4, XS AT HILFTEIETHY, BRE U UTEN TR CHI LRV ET,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 50 1780 7880 f +81(0) 45 592 7506 URL: https://www.sgsgroup.jp

l Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 07 Jan. 2025
Report No.: WE230825CB1-12
Model: EDR-22GK-A,
EDR-22GK-B, EDR-22G
Page 64 of 84

This document is issued by the Company subject to its General Conditions of Service accessible at https://fwww.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction
issues defined therein. Unless otherwise stated the results shown in this Test Report refer only for the tested sample(s). Any holder of this document is advised that information contained hereon reflects the Company's findings at
the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and

obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of
this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

ORI T, https://www.sgs.com/en/Terms—and—Conditions.aspx TA TS aJfE/R Y —E AIZBI 45— AV SIS RIL TRITEN E T, THLICHHRRESN TOABRA D) S5 - il
DOFEIH B OFIEE O A 22 SIS, MICFFICBIRE O RY | Z OB FISFU RSN R, B L 7= TV ORI RL £T, ZOMmEAEEOBEMLISNTIT, FrtthHo Sl
DFF A AL ESERT D LA RCET, ZOMBERE ELER TAE, (31, ASATHILTEETHY B F IO L URENFRARLLILLRVET,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan
t +81(0) 50 1780 7880 f +81(0) 45 592 7506 URL: https://www.sgsgroup.jp

Member of the SGS Group (Société Générale de Surveillance)



Issue Date: 07 Jan. 2025
Report No.: WE230825CB1-12
Model: EDR-22GK-A,
EDR-22GK-B, EDR-22G
Page 65 of 84

Test configuration: Configuration 3

Operating mode:  Tx 2412MHz 11b X-plane [Worst case]

[Emission level]
No.| Py [Fnts] Reine e | Rl T Koot T Liic T L Thign Tt
IMAZ] g v | faBuv] | 198 | [aBuv/m] | [dBuv/m] | [dBuv/m] | [dBuvim]| [dB] | [dB]

1 | 1008.024 | 62.5 49.5 -11.1 514 38.6 73.9 53.9 22.5 | 15.3 | Hori.
2 11085983 | 58.1 454 | -10.2 | 479 35.4 73.9 53.9 26.0 | 18.5 | Hori.
3 11149470 | 62.6 49.6 9.2 534 40.6 73.9 53.9 20.5 | 13.3 | Hori.
4 | 4824.066 | 45.0 36.5 2.4 474 39.1 73.9 53.9 26.5 | 14.8 | Hori.
5 | 1147470 | 58.0 45.3 9.2 48.8 36.3 73.9 53.9 25.1 | 17.6 | Vert.
6 | 4824.060 | 46.2 37.1 2.4 48.6 39.7 73.9 53.9 253 | 14.2 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).

[Chart] Tx 2412MHz 11b X-plane
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[Dayl]
Tested Date: 14 Sep. 2024 Temperature: 22 degC
Humidity: 50 % Atmos. Press: 1008 hPa
[Day2]
Tested Date: 17 Sep. 2024 Temperature: 22 degC
Humidity: 65 % Atmos. Press: 1015 hPa
[Day3]
Tested Date: 18 Sep. 2024 Temperature: 21 degC
Humidity: 53 % Atmos. Press: 1012 hPa
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Operating mode:  Tx 2412MHz 11b X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Fr[el\‘}[‘gg]cy PK | Ave C'[Fd"‘gi"r PK Ave PK Ave | PK | Ave | Ant
[dBuV]| [dBuV] [dBuV/m]| [dBuV/m]| [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 45.1 31.5 4.8 49.9 36.5 73.9 53.9 24.0 17.4 | Hori.
2 | 2390.000 | 45.2 31.5 4.8 50.0 36.5 73.9 53.9 23.9 17.4 | Vert.
Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
Operating mode:  Tx 2412MHz 11b Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\‘}[‘g;fy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV] | [dBuV] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 45.3 31.6 4.8 50.1 36.6 73.9 53.9 23.8 17.3 | Hori.
2 | 2390.000 | 45.7 31.6 4.8 50.5 36.6 73.9 53.9 23.4 17.3 | Vert.
Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
Operating mode:  Tx 2412MHz 11b Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No.| F i | PK | Ave C'[}ziaéi"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m]| [dBuV/m]| [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 45.6 31.5 4.8 50.4 36.5 73.9 53.9 23.5 17.4 | Hori.
2 | 2390.000 | 454 31.5 4.8 50.2 36.5 73.9 53.9 23.7 17.4 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
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Operating mode:  Tx 2462MHz 11b X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. | F r&‘/l[‘gn]cy PK Ave C';agﬁor PK Ave PK Ave PK | Ave | Ant
“1 | [dBuv] | [dBuv] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 45.9 31.8 5.4 51.3 37.4 73.9 53.9 22.6 16.5 | Hori.
2 | 2483.500 | 45.2 31.8 5.4 50.6 37.4 73.9 53.9 233 16.5 | Vert.
Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
Operating mode:  Tx 2462MHz 11b Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\jll‘lfn]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
“1 | [dBuv] | [dBuV] [dBuV/m] | [dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 45.5 31.7 5.4 50.9 37.3 73.9 53.9 23.0 16.6 | Hori.
2 | 2483.500 | 45.5 31.7 5.4 50.9 37.3 73.9 53.9 23.0 16.6 | Vert.
Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
Operating mode:  Tx 2462MHz 11b Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frfﬁ‘g;l]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 45.7 31.7 5.4 51.1 37.3 73.9 53.9 22.8 16.6 | Hori.
2 | 2483.500 | 45.3 31.6 5.4 50.7 37.2 73.9 53.9 23.2 16.7 | Vert.

Note 1: 0.23dB was added to the average result as the duty cycle compensation (97.4%).
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Operating mode:  Tx 2412MHz 11g X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. | F r&‘/l[‘gn]cy PK Ave C';agﬁor PK Ave PK Ave PK | Ave | Ant
“1 | [dBuv] | [dBuv] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 50.8 34.6 4.8 55.6 39.7 73.9 53.9 18.3 14.2 | Hori.
2 | 2390.000 | 51.1 34.8 4.8 55.9 39.9 73.9 53.9 18.0 14.0 | Vert.
Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
Operating mode:  Tx 2412MHz 11g Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\jll‘lfn]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
“1 | [dBuv] | [dBuV] [dBuV/m] | [dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 52.9 36.0 4.8 57.7 41.1 73.9 53.9 16.2 12.8 | Hori.
2 | 2390.000 | 53.2 36.2 4.8 58.0 41.3 73.9 53.9 15.9 12.6 | Vert.
Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
Operating mode:  Tx 2412MHz 11g Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frfﬁ‘g;l]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 50.3 343 4.8 55.1 39.4 73.9 53.9 18.8 14.5 | Hori.
2 | 2390.000 | 49.7 33.7 4.8 54.5 38.8 73.9 53.9 19.4 15.1 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
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Operating mode:  Tx 2462MHz 11g X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. | F r&‘/l[‘gn]cy PK Ave C';agﬁor PK Ave PK Ave PK | Ave | Ant
“1 | [dBuv] | [dBuv] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 54.5 35.6 5.4 59.9 41.3 73.9 53.9 14.0 12.6 | Hori.
2 | 2483.500 | 52.6 34.5 5.4 58.0 40.2 73.9 53.9 15.9 13.7 | Vert.
Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
Operating mode:  Tx 2462MHz 11g Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\jll‘lfn]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
“1 | [dBuv] | [dBuV] [dBuV/m] | [dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 52.4 34.9 5.4 57.8 40.6 73.9 53.9 16.1 13.3 | Hori.
2 | 2483.500 | 52.3 34.8 5.4 57.7 40.5 73.9 53.9 16.2 13.4 | Vert.
Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
Operating mode:  Tx 2462MHz 11g Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frfﬁ‘g;l]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 51.5 34.3 5.4 56.9 40.0 73.9 53.9 17.0 13.9 | Hori.
2 | 2483.500 | 50.7 33.6 5.4 56.1 39.3 73.9 53.9 17.8 14.6 | Vert.

Note 1: 0.29dB was added to the average result as the duty cycle compensation (96.8%).
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Operating mode:  Tx 2412MHz 11n_HT20 X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. | F r&‘/l[‘gn]cy PK Ave C';agﬁor PK Ave PK Ave PK | Ave | Ant
“1 | [dBuv] | [dBuv] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 54.4 36.1 4.8 59.2 41.2 73.9 53.9 14.7 12.7 | Hori.
2 | 2390.000 | 54.7 36.0 4.8 59.5 41.1 73.9 53.9 14.4 12.8 | Vert.
Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
Operating mode:  Tx 2412MHz 11n_HT20 Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\jll‘lfn]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
“1 | [dBuv] | [dBuV] [dBuV/m] | [dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 56.4 37.3 4.8 61.2 42.4 73.9 53.9 12.7 11.5 | Hori.
2 | 2390.000 | 56.2 37.6 4.8 61.0 42.7 73.9 53.9 12.9 11.2 | Vert.
Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
Operating mode:  Tx 2412MHz 11n_HT20 Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frfﬁ‘g;l]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 54.6 35.7 4.8 59.4 40.8 73.9 53.9 14.5 13.1 | Hori.
2 | 2390.000 | 52.9 34.6 4.8 57.7 39.7 73.9 53.9 16.2 14.2 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
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Operating mode:  Tx 2462MHz 11n_HT20 X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. | F r&‘/l[‘gn]cy PK Ave C';agﬁor PK Ave PK Ave PK | Ave | Ant
“1 | [dBuv] | [dBuv] [dBuV/m]|[dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 57.0 35.3 5.4 62.4 41.0 73.9 53.9 11.5 12.9 | Hori.
2 | 2483.500 | 56.4 34.7 5.4 61.8 40.4 73.9 53.9 12.1 13.5 | Vert.
Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
Operating mode:  Tx 2462MHz 11n_HT20 Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\jll‘lfn]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
“1 | [dBuv] | [dBuV] [dBuV/m] | [dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 57.5 35.6 5.4 62.9 41.3 73.9 53.9 11.0 12.6 | Hori.
2 | 2483.500 | 56.8 35.1 5.4 62.2 40.8 73.9 53.9 11.7 13.1 | Vert.
Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
Operating mode:  Tx 2462MHz 11n_HT20 Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frfﬁ‘g;l]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 55.8 34.7 5.4 61.2 40.4 73.9 53.9 12.7 13.5 | Hori.
2 | 2483.500 | 54.4 33.8 5.4 59.8 39.5 73.9 53.9 14.1 14.4 | Vert.

Note 1: 0.25dB was added to the average result as the duty cycle compensation (97.1%).
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Operating mode:  Tx 2422MHz 11n_HT40 X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. | F r&‘/l[‘gn]cy PK Ave C';agﬁor PK Ave PK Ave PK | Ave | Ant
“1 | [dBuv] | [dBuv] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 54.2 40.1 4.8 59.0 45.3 73.9 53.9 14.9 8.6 Hori.
2 | 2390.000 | 55.2 40.1 4.8 60.0 45.3 73.9 53.9 13.9 8.6 Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
Operating mode:  Tx 2422MHz 11n_HT40 Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\jll‘lfn]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
“1 | [dBuv] | [dBuV] [dBuV/m] | [dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 56.6 41.9 4.8 61.4 47.1 73.9 53.9 12.5 6.8 Hori.
2 | 2390.000 | 55.4 41.5 4.8 60.2 46.7 73.9 53.9 13.7 7.2 Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
Operating mode:  Tx 2422MHz 11n_HT40 Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frfﬁ‘g;l]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2390.000 | 53.1 37.8 4.8 57.9 43.0 73.9 53.9 16.0 10.9 | Hori.
2 | 2390.000 | 51.7 36.6 4.8 56.5 41.8 73.9 53.9 17.4 12.1 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
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Operating mode:  Tx 2452MHz 11n_HT40 X-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. | F r&‘/l[‘gn]cy PK Ave C';agﬁor PK Ave PK Ave PK | Ave | Ant
“1 | [dBuv] | [dBuv] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 55.7 38.7 5.4 61.1 44.5 73.9 53.9 12.8 9.4 Hori.
2 | 2483.500 | 54.1 38.0 5.4 59.5 43.8 73.9 53.9 14.4 10.1 | Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
Operating mode:  Tx 2452MHz 11n_HT40 Y-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frﬁ\jll‘lfn]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
“1 | [dBuv] | [dBuV] [dBuV/m] | [dBuV/m]|[dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 54.9 35.9 5.4 60.3 41.7 73.9 53.9 13.6 12.2 | Hori.
2 | 2483.500 | 54.0 35.6 5.4 59.4 41.4 73.9 53.9 14.5 12.5 | Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
Operating mode:  Tx 2452MHz 11n_HT40 Z-plane
[Emission level]
Reading | Reading Result Result Limit Limit | Margin | Margin
No. Frfﬁ‘g;l]cy PK | Ave C'[Fd"‘gﬁ"r PK Ave PK Ave | PK | Ave | Ant.
[dBuV]| [dBuV] [dBuV/m] | [dBuV/m] | [dBuV/m]|[dBuV/m]| [dB] | [dB]
1 | 2483.500 | 55.9 38.6 5.4 61.3 44.4 73.9 53.9 12.6 9.5 Hori.
2 | 2483.500 | 51.6 36.8 5.4 57.0 42.6 73.9 53.9 16.9 11.3 | Vert.

Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).
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[Chart] Tx 2422MHz 11n_HT40 Y-plane

[Chart] Tx 2452MHz 11n_HT40 X-plane
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Test configuration: Configuration 2

Operating mode:  Tx 2422MHz 11n_HT40 Y-plane [Worst case]
[Emission level]

Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TTEOT PR Ave PK Ave PK | Ave | Ant

(@Buvi| [@Buv] | 9B |[dBuv/m]|[dBuv/m] | [dBuv/m]|[dBuv/m]| [@B] | [dB]
1 |2390.000 | 55.3 41.0 4.8 60.1 46.2 73.9 53.9 13.8 7.7 | Hori.
2 | 2390.000 | 54.8 40.5 4.8 59.6 45.7 73.9 53.9 14.3 8.2 | Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Frequency

No. [MHz]

Operating mode:  Tx 2452MHz 11n_HT40 X-plane [Worst case]
[Emission level]

Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | PK Ave PK Ave PK Ave Ant.

(@Buv] | [aBuv] | B | {aBuvim|[dBuv/m] | [dBuv/m] | [aBuv/m]| [dB] | [dB]
1 | 2483.500 | 50.7 38.1 54 56.1 439 73.9 53.9 17.8 | 10.0 | Hori.
2 | 2483.500 | 50.9 37.5 5.4 56.3 43.3 73.9 53.9 17.6 | 10.6 | Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Frequency

No. [MHz]

[Chart] Tx 2422MHz 11n_HT40 Y-plane
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[Chart] Tx 2452MHz 11n_HT40 X-plane
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Test configuration: Configuration 3

Operating mode:  Tx 2422MHz 11n_HT40 Y-plane [Worst case]
[Emission level]

Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | TTEOT PR Ave PK Ave PK | Ave | Ant

(@Buvi| [@Buv] | 9B |[dBuv/m]|[dBuv/m] | [dBuv/m]|[dBuv/m]| [@B] | [dB]
1 |2390.000 | 57.3 41.5 4.8 62.1 46.7 73.9 53.9 11.8 7.2 | Hori.
2 | 2390.000 | 55.8 40.5 4.8 60.6 45.7 73.9 53.9 13.3 8.2 | Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Frequency

No. [MHz]

Operating mode:  Tx 2452MHz 11n_HT40 X-plane [Worst case]
[Emission level]

Reading | Reading C Factor Result Result Limit Limit | Margin | Margin
PK Ave | PK Ave PK Ave PK Ave Ant.

(@Buv] | [aBuv] | B | {aBuvim|[dBuv/m] | [dBuv/m] | [aBuv/m]| [dB] | [dB]
1 | 2483.500 | 56.7 374 54 62.1 43.2 73.9 53.9 11.8 | 10.7 | Hori.
2 | 2483.500 | 55.4 36.6 5.4 60.8 42.4 73.9 53.9 13.1 11.5 | Vert.
Note 1: 0.36dB was added to the average result as the duty cycle compensation (95.9%).

Frequency

No. [MHz]

[Chart] Tx 2422MHz 11n_HT40 Y-plane
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[Chart] Tx 2452MHz 11n_HT40 X-plane
Tested Date: 13 Sep. 2024 Temperature: 22 degC
Humidity: 57 % Atmos. Press: 1008 hPa
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2.7 AC power line conducted emissions

Test setup
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Test setup was implemented according to the method of ANSI C63.10 clause 6.2 .

Test procedure

Measurement procedures were implemented according to the method of ANSI C63.10 clause 6.2.

Applicable rule and limitation

FCC 15.207

RSS-Gen 8.8

AC power line conducted emissions limits

Frequency of Emission Conducted emissions Limit [dBuV]
[MHz] Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *

0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency. The lower limit applies at the band edges.

Test equipment used (refer to List of utilized test equipment)

Test software used
EMII1 Ver. 6.1

Calculation method
The Correction Factor and Result are calculated as followings.

Correction Factor [dB] = ISN Factor [dB] + Loss [dB]
Result [dBuV] = Reading [dBuV] + Correction Factor [dB]

Test results — Not Applicable
EUT operates on battery power only.
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2.8 Antenna requirement

Applicable rule and limitation

FCC 15.203
RSS-Gen 6.8
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An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a unique
coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this section.

The applicant for equipment certification shall provide a list of all antenna types that may be used with the
transmitter, where applicable (i.e. for transmitters with detachable antenna), indicating the maximum permissible
antenna gain (in dBi) and the required impedance for each antenna. The test report shall demonstrate the
compliance of the transmitter with the limit for maximum equivalent isotropically radiated power (e.i.r.p.)
specified in the applicable RSS, when the transmitter is equipped with any antenna type, selected from this list.

Results — Complied with requirement

EUT uses no other antenna than the following antenna, which is permanently attached to the EUT.
The EUT therefore meets the requirement of this section.

No.

Antenna type

Antenna gain

Impedance

1

FPC PCBA

0.5 dBi [max]

50 Q

This document is issued by the Company subject to its General Conditions of Service accessible at https://www.sgs.com/en/Terms-and-Conditions.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction
issues defined therein. Unless otherwise stated the results shown in this Test Report refer only for the tested sample(s). Any holder of this document is advised that information contained hereon reflects the Company's findings at
the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and
obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of

this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

ZOREBRE S T, https://wwy sgs.com/en/Terms—and-Conditions.aspx CAFH Al e/ —E AIZBE 42— A SRMICAIL TRITSNE T, THOICHRRIN TODEEO A XS EH - il

DFEIH B O FREE O [ 422
DA EfFH T LM D L%

TS, MUIZRHCIIREOZRVRY | Z o R T SRl s R 1 AU T DI RL £, 0T R ROMBLISM T, A2 DO FR
AU ET, ZORBES EA BB CAE ., AiE, WS ATOIEFTEETHY  GERE L UTEN FRAMR LD LERET,

SGS Japan Inc. |3-5-23, Kitayamata, Tsuzuki-ku, Yokohama 224-0021, Japan

t +81(0) 50 1780 7880 f +81(0) 45 592 7506 URL: https://www.sgsgroup.jp

Member of the SGS Group (Société Générale de Surveillance)



4 List of utilized test equipment / calibration
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ID No. Kind of Equipment Manufacturer Model No. Serial Number Cal. Date Cal. until
ACO1(EM) | Ancchoic Chamber ISE 203397C ] 2024/03/29 | 2025/03/31
(1st test room)
ACO1(EG) | Anechoic Chamber ISE 203397C ] 2024/03/22 | 2025/03/31
(1st test room)
BAO7 Bilogical Antenna TESEQ CBL6143A 26670 2024/03/11 | 2025/03/31
CLL1 RF Cable for RE RET ) ] 2024/03/05 | 2025/03/31
CL72 RF Cable for CE RFT - - 2024/01/17 | 2025/01/31
CL31 RF Cable 1m Junkosha MWX221 1303S118 2024/01/18 | 2025/01/31
CL38 RF Cable 2m Junkosha MWX221 16035626 2024/01/18 | 2025/01/31
CL39 RF Cable 5m SUHNER SUCOFLEX126E 523222 2024/01/18 | 2025/01/31
DHO06 DRG Horn Antenna A.H. Systems SAS-571 1339 2024/07/30 | 2026/07/31
Standard Horn 2024/07/16 | 2025/07/31
SHO1 Antenna (18-26G) A.H. Systems SAS-572 208
Standard Horn 2024/07/16 | 2025/07/31
SHO05 Antenna (12-18G) A.H. Systems SAS-586 214
prip | Dre-Amplifier (1- Asilent 8449B 3008A02513 | 2024/01/17 | 2025/01/31
26G) Technologies
PR21 Pre. Amplifier Anritsu MH648A 6200467119 2024/03/12 | 2025/03/31
Band Reject Filter . 2024/03/19 | 2025/03/31
BRF12 (2400MHz) M-City BRF2440-01 RF0012-02
High Pass Filter o WHNX6-2765- 2024/08/17 | 2025/08/31
HPF11 (3500MHz) Wainwright 3500-26500-40CC 2
Low Pass Filter . 2024/03/19 | 2025/03/31
LPF1 (1000MHz) M-City LPF1000-04 RF0012-01
LPO06 Loop Antenna ETS-Lindgren 6502 00164299 2023/10/20 | 2024/10/31
AT17 Attenuator TFW 50HF-006N - 2024/03/05 | 2025/03/31
aT3y | Adtenator 1048 INMET 26A-10 i 2023/10/25 | 2024/10/31
AT38 Attenuator 30dB Weinschel WA29-30-34 8920 2024/03/05 | 2025/03/31
75W 8.5GHz
Test Receiver
TRO6 (F/W : 4.73 SP4) Rohde & Schwarz ESU26 100002 2023/12/15 | 2024/12/31

The measuring equipment, which was utilized in performing the tests documented herein, has been calibrated

in accordance with the manufacturer's recommendations for utilizing calibration equipment, which is

traceable to recognized national standards.
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